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SUMMARY OF TEST RESULT

Repf)rt FCC Rule Description Limit Result Remark
Section
2.1049 o :
. - P -
3.1 15.403(i) 26dB & 99% Bandwidth ass
. FCC
3.2 15.407(a) Max(')"l]‘t”ztcpoonv‘j';‘rcted < 24 dBm Pass :
P (depend on band)
FCC
3.3 15.407(a) Power Spectral Density <11 dBm Pass -
(depend on band)
<-17,-27 dBm Under limit
3.4 15.407(b) Unwanted Emissions (depend on Pass 3.59 dB at
band)&15.209(a) 5353.680 MHz
Under limit
3.5 15.207 AC Conducted Emission 15.207(a) Pass 15.0 dB at
0.150 MHz
0 15.407(9) Frequency Stability Within Operation Pass -
Band
37 15.407(c) Automatically .Dls.contlnue DISCOhFInl:Ie Pass i
Transmission Transmission
15.203 & .
. N/A P -
3.8 15.407(a) Antenna Requirement / ass
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1 General Description
1.1 Applicant

SHARP CORPORATION, loT Communication BU
2-13-1, Hachihonmatsu-lida, Higashi-hiroshima-shi, Hiroshima, 739-0192, Japan

1.2 Manufacturer

SHARP CORPORATION, loT Communication BU
2-13-1, Hachihonmatsu-lida, Higashi-hiroshima-shi, Hiroshima, 739-0192, Japan

1.3 Product Feature of Equipment Under Test

GSM/WCDMAV/LTE, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac, Wi-Fi 5GHz 802.11a/n/ac, NFC, and GPS
Product Specification subjective to this standard

Sample 1 EUT with Memory 1

Sample 2 EUT with Memory 2

WWAN: ILA Antenna

WLAN: ILA Antenna

Antenna Type Bluetooth: ILA Antenna
GPS/Glonass/Beidou/Galileo: ILA Antenna
NFC: Loop Antenna

1.4 Modification of EUT

No modifications are made to the EUT during all test items.
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1.5 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and
the FCC designation No. TW0007 under the FCC 2.948(e) by Mutual Recognition Agreement (MRA)
in FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No. 52, Hwa Ya 1% Rd., Hwa Ya Technology Park,

Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY CO05-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC.

No.58, Aly. 75, Ln. 564, Wenhua 3rd Rd. Guishan Dist,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
03CH10-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
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1.6 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ FCC Part 15 Subpart E

U FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.

U FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

U FCC KDB 644545 D03 Guidance for IEEE 802 11ac New Rules v01

¢ ANSI C63.10-2013

Remark:

1.  All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the

highest fundamental frequency or to 40 GHz, whichever is lower).

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (MH2) Channel (MH2)
36 5180 44 5220
5150-5250 MHz 38" 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210
Freq. Freq.
Frequency Band Channel (MH2) Channel (MH2)
52 5260 60 5300
5250-5350 MHz 54* 5270 62* 5310
Band 2
(U-NII-2A) 56 5280 64 5320
58" 5290
Freq. Freq.
Frequency Band Channel (MH2) Channel (MH2)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 06" - 7
(U-NII-2C) 06 5530 3 5670
108 5540 136 5680
110* 5550 140 5700
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Frequency Band Channel (T\Iﬁli) Channel I:':'ne:;)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHTA40.
2. The above Frequency and Channel in "# were 802.11ac VHT80.
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2.2 Test Mode

Final test mode of conducted test items and radiated spurious emissions are considering the
modulation and worse data rates as below table.

Single Antenna

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0
MIMO Antenna
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0

Test Cases

AC Conducted | Mode 1

Emission

: GSM1900 Idle + Bluetooth Link + WLAN (5GHz) Link + Earphone + USB Cable

(Charging from Adapter) + Camera (Rear) for Sample 1

Remark: For Radiated Test Cases, The tests were performance with Sample 1.

SPORTON INTERNATIONAL INC.
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
Ch-# 802.11a 802.11a 802.11a
L| Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
Ch-# 802.11n HT20 802.11n HT20 802.11n HT20
L| Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch. # 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 54 102
Middle - - 110
H | High 46 62 134
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch-# 802.11ac VHT80 802.11ac VHT80 802.11ac VHT80
L Low - - -
M | Middle 42 58 106
H| High - - -
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2.3 Connection Diagram of Test System

System . BT
Simulator AP router Motebook GPS Station Esiphiie

Power

il EUT Notebook
Cradle Earphone iPod WLAN AP Manitor

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

2.4 Support Unit used in test configuration and system

Iltem [Equipment Trade Name [Model Name(FCC ID Data Cable Power Cord
1. |System Simulator [Anritsu MT8820C N/A N/A Unshielded, 1.8 m
p, |Bluetooth Sony Ericsson [MW600 PY7DDA-2029  |N/A N/A
Earphone
3. |WLANAP ASUS RT-AC66U [MSQ-RTAC66U |N/A Unshielded, 1.8 m
, FCC DoC/ AC I/P:
Latitude Unshielded, 1.2 m
4. |Notebook DELL £6320 Contains FCC ID: |[N/A DG O/P-
QDS-BRCM1054 Shielded, 1.8 m
5. |SD Card SanDisk MicroSD HC [FCC DoC N/A N/A
SPORTON INTERNATIONAL INC. Page Number 112 of 33
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2.5 EUT Operation Test Setup

The RF test items, programmed RF utility, “Tera Term” installed in the notebook make the EUT provide

functions like channel selection and power level for continuous transmitting and receiving signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the
spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=42 +10=14.2 (dB)

SPORTON INTERNATIONAL INC. Page Number : 13 0f 33
TEL : 886-3-327-3456 Report Issued Date : Jun. 02, 2017
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : APYHRO00248 Report Template No.: BU5-FR15EWL AC MA Version 2.0



«auanas.  FCC RF Test Report Report No. : FR740120E

3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

o 0~ Db

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1MHz and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

3.1.4 Test Setup

i

Spectrum Analyzer EUT
SPORTON INTERNATIONAL INC. Page Number : 14 of 33
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3.1.5 Test Result of 26dB & 99% Occupied Bandwidth

Please refer to Appendix A.

Maximum 26dB Bandwidth
® «RBW 1 MHz elta ]
vew 3 mee .
20 Offket 27|19 ae 1 [ 1
Lo 0 sz |
= 5 “ P R V= 3
[‘ \‘ \ VL
-10
I . X'L
‘.;L“‘m (. &
-60.
-80
Center 5.21 GHz 16 MHz/ Span 160 MHz
Date: 24.APR.2017 17:20:52
Maximum 99% Occupied Bandwidth
@ “RBW 1 MHz ker 1 [T1
PRS-
Ref 20 dBm *Att 20 dB SWT 20 ms 5 4
T'e [ri 1
L1 = o apn|EN
-30. %
Wohdedg|
-40.
-50
l-6C
Center 5.61 GHz 12 MHz/ Span 120 MHz
Date: 24.APR.2017 17:34:23

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW.

For the 5.25-5.725 GHz bands, the maximum conducted output power over the frequency bands of
operation shall not exceed the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission

bandwidth in megahertz.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.2.3 Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v01r04 for CDD modes.

Method PM (Measurement using an RF average power meter):

1.  Measurement is performed using a wideband RF power meter.

2.  The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

3.24 Test Setup

For normal channel:

CE [ e

Attenuator
Power Meter EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11dBm in any 1 megahertz band.
For the 5.25-5.725 GHz bands, the maximum power spectral density shall not exceed 11 dBm in any

1 megahertz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
Measure the duty cycle.
Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW = 1 MHz.
Set VBW 2 3 MHz.
Number of points in sweep = 2 Span / RBW.
Sweep time = auto.
Detector = RMS
Trace average at least 100 traces in power averaging mode.
Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.
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1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.
3. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
QOutput v02r01.
Method (a): Measure and sum the spectra across the outputs.
The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points, the spectrum value in the first spectral bin of output 1 is summed with that in the first

spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.3.4 Test Setup

(=l o
Spectrum Analyzer EUT
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3.3.5 Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/MHz)

Dector: RMS REW: 1.00 MHz Antl Factor: 0.25dB
Trace: Average WBW: 3.00 MHz Ant2 Factor: 0.25dB

Ref: 20.00 dBm ATT: 20 dB seavon LAs.

e [ [ [ A

259777 Antl Offset:27.90dB MKL: 2.972dB 7T

Center:5.500GHz Span: 50.00MHz

Note: Average Power Density (dB) = Measured value+ Duty Factor
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands per FCC Part15.205 shall comply with the

general field strength limits set forth in § 15.209 as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F (kHz) 30
1.705-30.0 30 30
30 - 88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E= —IOOODOHOJBOP HV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBuV/m)
17 78.3
-27 68.3

(3) KDB789033 D02 v01r04 G)2)c)

(i) Section 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and
U-NII-2 bands. As specified, emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz.?

(i) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
filing. There are also marketing and importation restrictions for the devices using the

alternative limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of
Section 15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the
emission limits specified in Section 15.247(d) till March 2, 2018; all other devices operating in

this band must use the mask specified in Section 15.407(b)(4)(i).

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.4.3 Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.

Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
- RBW =120 kHz
+ VBW =300 kHz
+  Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
+  RBW =1MHz
- VBW=2=3MHz
+  Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
+  RBW =1MHz
« VBW =10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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3.44 Test Setup

For radiated emissions below 30MHz

' : RX Antenna
- 3m |

EUT

Metal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
. K
Ant. feed
point =3
) 1~4m
————— L !
? [ ] |
|
1.5m |
=4, Nt
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line per 15.31(0) was not reported.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement
3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2.  Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4.  The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.
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3.54 Test Setup

7 Non-conductive table |
| 1
| Rear of EUT to be flushed |
I with rear of table top L
I o
| i
' I
I — I
| OO 1
| S - ] seemto
[ | || ground
I | plane
| |
| |
| 2 1
| | L
| 1
' I
| i
I 1
I
| 1
' I
| - I ’
| ; 3c) I -
} P Bonded to horizontal 40 cm to vertical L e
Lo ground plane reference plane I -
S e oo, RSO ROT TR s e G T T R e s s L
AMH = Artificial mains network (LISH}
AE = Assoclated equipment D o
EUT = Equipment under test
I5H = Impedance stabilization network System Simulator
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Frequency Stability Measurement

3.6.1 Limit of Frequency Stability

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an emission
is maintained within the band of operation under all conditions of normal operation as specified in the

user’s manual.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures

1. To ensure emission at the band edge is maintained within the authorized band, those values shall
be measured by radiation emissions at upper and lower frequency points, and finally
compensated by frequency deviation as procedures below.

2. The EUT was operated at the maximum output power, and connected to the spectrum analyzer,
which is set to maximum hold function and peak detector. The peak value of the power envelope
was measured and noted. The upper and lower frequency points were respectively measured
relatively 10dB lower than the measured peak value.

3. The frequency deviation was calculated by adding the upper frequency point and the lower
frequency point divided by two. Those detailed values of frequency deviation are provided in table

below.

3.6.4 Test Setup

e ]

Spectrum Analyzer EUT
3.6.5 Test Result of Frequency Stability
Please refer to Appendix A.
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3.7 Automatically Discontinue Transmission

3.7.1 Limit of Automatically Discontinue Transmission
The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment
authorization to describe how this requirement is met.

3.7.2 Measuring Instruments
The measuring equipment is listed in the section 4 of this test report.

3.7.3 Test Result of Automatically Discontinue Transmission
While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue
transmission.
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3.8 Antenna Requirements

3.8.1 Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.8.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.8.3 Antenna Gain

FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nan1/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for NanT < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with GANT
set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gant is set equal to the antenna having the highest gain, i.e., F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 1 Ant 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | -1.90 -5.30 -1.90 -0.42 0.00 0.00
Band I -1.90 -5.30 -1.90 -0.42 0.00 0.00
Band Il -1.90 -5.30 -1.90 -0.42 0.00 0.00
Power limit reduction = Composite gain — 6dBi, ( min =0 )
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, ( min=0)
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4 List of Measuring Equipment

Calibrati
Instrument | Manufacturer | Model No. Serial No. |Characteristics a :)ar::elon Test Date Due Date Remark
Apr. 14,2017 ~ Conducted
Power Meter |  Anritsu ML2495A | 0932001 |300MHz~40GHz| Sep. 29,2016 | Sep. 28, 2017 ucte
May 04, 2017 (THO5-HY)
Apr. 14,2017 ~ Conducted
Power Sensor | Anritsu MA2411B | 0846202 |300MHz~40GHz| Sep. 29,2016 | Sep. 28, 2017| -onoucte
May 04, 2017 (THO5-HY)
Spect Rohde & Apr. 14,2017 ~ Conducted
pectrum onde FSP40 100055 | 9kHz-40GHz | Jul. 17,2016 | * Jul. 16,2017 | oneucte
Analyzer Schwarz May 04, 2017 (THO5-HY)
Temperature Apr. 14,2017 ~ Conducted
ESPEC SH-641 92013720 -40°C ~90° Sep. 01, 2016 Aug. 31, 2017
Chamber C o e May 04,2017 | (THO5-HY)
Programmable 1V~20V Apr. 14,2017 ~ Conducted
GW Instek PSS-2005 EL890094 Oct. 11, 2016 Oct. 10, 2017
Power Supply nste 0.5A~5A ¢ May 04, 2017 | ~° (THO5-HY)
AC Power Apr. 14,2017 ~ Conducted
AC POWER AFC-500W | F104070011 50Hz~60H Dec 01.2016 Nov 30 2017
Source ikl May 04, 2017 | 0" (THO5-HY)
AC Power Conduction
ChainTek APC-1000W N/A N/A N/A Apr. 29, 2017 N/A
Source ' P (CO05-HY)
EMI Test Rohde & Conduction
ESCI 7 100724 9kHz~7GH Aug. 30, 2016 | Apr. 29, 2017 | Aug. 29, 2017
Receiver Schwarz z z Ha Pr ua (CO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MH Nov. 29, 2016 | Apr. 29, 2017 | Nov. 28, 2017
Schwarz z z oV Pr ov (CO05-HY)
Apr. 21,2017 ~ Radiation
Amplifi NOMA 10N 187311 kHz~1GH . 26, 201 . 25,2017
mplifier SONO 310 873 9kHz~1GHz | Oct. 26, 2016 Apr. 28, 2017 Oct. 25, 20 (03CH10-HY)
CBL .
. Apr. 21,2017 ~ Radiation
Bilog Antenna TESEQ 6111D&00800 | 35413&02 | 30MHz~1GHz | Jan. 07,2017 Jan. 06, 2018
Apr. 28, 2017 (03CH10-HY)
N1D01N-06
SCHWARZBE Apr. 21,2017 ~ Radiation
Horn Ant BBHA 9120 D | 9120D-1325 | 1GHz ~ 18GHz | Sep. 30, 2016 Sep. 29, 2017
orm Antenna CK z Z | oep Apr. 28, 2017 | °°P (03CH10-HY)
Apr. 21,2017 ~ Radiation
P lifi Keysigh 17A MY53270078 | 1GHz~26.5GH . 26, 201 . 25,2017
reamplifier eysight 830 53270078 | 1GHz~26.5GHz | Oct. 26, 2016 Apr. 28, 2017 Oct. 25, 20 (03CH10-HY)
Spectrum . Apr. 21,2017 ~ Radiation
K ht N9010A MY54200485| 10Hz ~ 44GH Oct. 17, 2016 Oct. 16, 2017
Analyzer eysig z e Apr. 28,2017 | ~° (03CH10-HY)
Apr. 21,2017 ~ Radiation
A M EME AM-BS-4500-B N/A 1~4 N/A N/A
ntenna Mast C S-4500 / m / Apr. 28, 2017 / (03GH10-HY)
Apr. 21,2017 ~ Radiation
Turn Tabl EME TT 22 N/A ~ D N/A N/A
urn Table C 00 / 0~360 Degree / Apr. 28, 2017 / (03CH10-HY)
Rohde & Apr. 21,2017 ~ Radiation
L Ant HFH2-22 100488 9 kHz~30 MHz | Oct. 20, 2016 Oct. 19, 2018
OOPAMENNA | o hwarz z S Apr. 28,2017 | ~° (03CH10-HY)
EMI Test Apr. 21,2017 ~ Radiation
Keysight N9038A(MXE) |MY55420170 N/A Mar. 03, 2017 Mar. 02, 2018
Receiver °ysig (MXE) ar Apr. 28,2017 | 2" (03CH10-HY)
AMF-7D-0010 Apr. 21,2017 ~ Radiati
Preamplifier |  MITEQ 2025787 | 1GHz~18GHz | Feb. 13,2017 | Feb. 12,2019|  coaton
1800 Apr. 28, 2017 (03CH10-HY)
JS44-1800400 Apr. 21,2017 ~ Radiati
Preamplifier | MITEQ 1840917 |18GHz ~ 40GHz| Jun. 14, 2016 | ™" Jun. 13, 2017 | acaton
0-33-8P Apr. 28, 2017 (03CH10-HY)
SHF-EHF Horn| SCHWARZBE BBHA 9170 BBHA917058 18GHz- 40GHz | Nov. 08, 2016 Apr. 21,2017 ~ Nov. 07, 2017 Radiation
Antenna CK 4 Apr. 28, 2017 (03CH10-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 2.70
of 95% (U = 2Uc(y)) ’
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 5.60
of 95% (U = 2Uc(y)) ’

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.90

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5.20
of 95% (U = 2Uc(y)) )
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Appendix A. Test Result of Conducted Test Items

Report Number : FR740120E

Test Engineer:

Allen Lin

Temperature:

21~25

°C

Test Date:

2017/4/14~2017/5/4

Relative Humidity:

51~54

%o
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR740120E

Band |
. IC 99% IC 99%
Data Freq. Bar?c?vfi,dth BaZn%\?viEijth BandWiqth Bandwidth
Mod. Rate NTY{ CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Note

(dBm) (dBm)

Ant1 | Ant2 [ Ant1 [ Ant2 [ Ant1 | Ant2 [ Ant1 [ Ant2
11a |6Mbps| 2 36 5180 | 17.90 | 17.65 | 24.40 | 23.50 - 22.47
11a [6Mbps| 2| 44 | 5220 | 18.05 | 17.80 | 24.70 | 23.70 - 22.50
11a |6Mbps| 2| 48 5240 | 18.05 | 17.80 | 24.70 | 23.80 - 22.50
HT20 [MCSO| 2| 36 | 5180 | 19.05 | 19.00 | 25.40 | 24.90 - 22.79
HT20 [MCSO| 2| 44 | 5220 | 18.95 | 19.00 | 25.60 | 25.20 - 22.78
HT20 [MCSO| 2| 48 | 5240 | 19.10 | 18.95 | 25.35 [ 25.10 - 22.78
HT40 |[MCSO| 2| 38 | 5190 [ 37.00 | 36.90 | 43.38 | 43.20 - 23.01
HT40 [MCS0| 2| 46 | 5230 | 36.90 | 36.80 | 43.20 [ 42.70 - 23.01
VHT80| MCS0| 2| 42 5210 | 76.08 | 76.08 | 86.72 | 84.48 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR740120E

FCC Band |
Duty Average FCC

Data Frer Factor Conducted Conduc?ec.j DQ .

Mod. | o= [NTY CH. (MH2) (dB) Power Power Limit (dBi) Pass/Falil
(dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | SUM [ Ant1 | Ant2 | Ant1 [ Ant2

11a |6Mbps| 1 36 | 5180 | 025 | 0.25 | 10.45 [ 10.35 21.00 | 21.00 | -1.90 | -5.30 Pass
11a [6Mbps| 1 44 | 5220 | 0.25 | 0.25 | 10.37 | 10.05 21.00 | 21.00 | -1.90 | -5.30 Pass
11a |6Mbps| 1 48 | 5240 | 0.25 | 0.25 | 10.51 | 10.08 21.00 | 21.00 | -1.90 | -5.30 Pass
HT20 [ MCSO| 1 36 | 5180 | 0.27 | 0.27 | 10.91 [ 10.39 21.00 | 21.00 | -1.90 | -5.30 Pass
HT20 [ MCSO| 1 44 | 5220 | 0.27 | 0.27 | 10.41 | 10.13 21.00 | 21.00 | -1.90 | -5.30 Pass
HT20 [ MCSO| 1 48 | 5240 | 0.27 | 0.27 | 10.82 | 10.09 21.00 | 21.00 | -1.90 | -5.30 Pass
HT40 [ MCSO| 1 38 | 5190 | 0.48 | 0.49 | 10.98 | 10.51 21.00 | 21.00 | -1.90 | -5.30 Pass
HT40 [ MCSO| 1 46 | 5230 | 048 | 0.49 | 10.43 | 10.29 21.00 | 21.00 | -1.90 | -5.30 Pass
VHT20| MCSO| 1 36 | 5180 | 0.27 | 0.27 | 11.00 | 10.45 21.00 | 21.00 | -1.90 | -5.30 Pass
VHT20| MCSO| 1 44 | 5220 | 0.27 | 0.27 | 10.37 | 10.07 21.00 | 21.00 | -1.90 | -5.30 Pass
VHT20| MCSO| 1 48 | 5240 | 0.27 | 0.27 | 10.89 | 10.31 21.00 | 21.00 | -1.90 | -5.30 Pass
VHT40| MCSO| 1 38 | 5190 | 0.46 | 0.49 | 11.03 [ 10.53 21.00 | 21.00 | -1.90 | -5.30 Pass
VHT40| MCSO| 1 46 | 5230 | 046 | 0.49 | 10.40 | 10.27 21.00 | 21.00 | -1.90 | -5.30 Pass
VHT80| MCSO| 1 42 | 5210 | 0.21 0.20 | 10.88 | 10.35 21.00 | 21.00 | -1.90 | -5.30 Pass
11a |6Mbps| 2| 36 | 5180 | 0.25 | 0.25 | 10.77 | 10.37 | 13.59 21.00 -1.90 Pass
11a |6Mbps| 2 44 5220 | 0.25 0.25 10.50 | 10.07 | 13.30 21.00 -1.90 Pass
11a |6Mbps| 2| 48 | 5240 | 0.25 | 0.25 | 10.65 | 10.00 | 13.35 21.00 -1.90 Pass
HT20 | MCSO0| 2 36 5180 | 0.31 0.27 11.15 | 10.33 | 18.77 21.00 -1.90 Pass
HT20 [ MCSO| 2| 44 | 5220 | 0.31 0.27 | 10.46 | 10.17 | 13.33 21.00 -1.90 Pass
HT20 | MCSO0| 2 48 5240 | 0.31 0.27 10.97 | 10.08 | 13.56 21.00 -1.90 Pass
HT40 (MCSO| 2| 38 | 5190 ( 049 | 0.57 | 11.04 | 10.62 | 13.85 21.00 -1.90 Pass
HT40 | MCSO0| 2 46 5230 | 0.49 0.57 10.49 | 10.32 | 13.42 21.00 -1.90 Pass
VHT20| MCSO| 2| 36 | 5180 | 0.27 | 0.27 | 10.44 | 10.34 | 13.40 21.00 -1.90 Pass
VHT20| MCSO0| 2 44 5220 | 0.27 0.27 10.22 | 10.17 | 13.20 21.00 -1.90 Pass
VHT20| MCSO| 2| 48 | 5240 | 0.27 | 0.27 | 10.39 | 10.21 | 13.31 21.00 -1.90 Pass
VHT40| MCSO| 2| 38 | 5190 | 0.49 | 0.49 | 10.98 | 10.53 | 13.78 21.00 -1.90 Pass
VHT40| MCSO| 2| 46 | 5230 | 0.49 | 0.49 [ 10.41 | 10.28 | 13.36 21.00 -1.90 Pass
VHT80| MCS0O| 2| 42 | 5210 | 0.21 0.18 | 11.03 | 10.62 | 13.84 21.00 -1.90 Pass
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Report Number : FR740120E

TEST RESULTS DATA
Power Spectral Density
FCC Band |
Average Average
Data Freq. Fzzgl’ POW?I’ PSD DG.I Pass
Mod. NTY{ CH. Density Limit (dBi) )
Rate (MHz) (dB) (dBm/MHz) (dBm/MH?2) [Fail
Ant1 | Ant2 [ Ant1 [ Ant2 | SUM | Ant1 [ Ant2 [ Ant1 | Ant2
11a [6Mbps| 2| 36 | 5180 | 0.25 | 0.25 1.97 11.00 -0.42 Pass
11a [6Mbps| 2| 44 | 5220 [ 0.25 | 0.25 212 11.00 -0.42 Pass
11a [6Mbps| 2| 48 | 5240 | 0.25 | 0.25 2.10 11.00 -0.42 Pass
HT20 [MCS0| 2| 36 | 5180 | 0.31 | 0.27 1.61 11.00 -0.42 Pass
HT20 [MCS0| 2| 44 | 5220 | 0.31 | 0.27 1.52 11.00 -0.42 Pass
HT20 [MCS0| 2| 48 | 5240 | 0.31 | 0.27 1.82 11.00 -0.42 Pass
HT40 [MCS0| 2| 38 | 5190 | 049 | 057 -0.67 11.00 -0.42 Pass
HT40 [MCS0| 2| 46 | 5230 | 049 | 0.57 -0.80 11.00 -0.42 Pass
VHT80|MCS0| 2| 42 [ 5210 | 021 | 0.18 -2.85 11.00 -0.42 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR740120E

Band Il
IC 99% IC 99% FCC 26dB
Data Froq. | Bandwidth | Bandwigtn | Bandwidh | Bandwidth | Bandwidin
Mod. Rate NT{ CH. (MH2) (MHz) (MHz) Power Limit EIRP Limit Power Limit Note

(dBm) (dBm) (dBm)

Ant1 | Ant2 [ Ant1 [ Ant2 [ Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2
11a [6Mbps| 2| 52 | 5260 | 18.00 | 17.65 | 24.70 | 23.90 23.47 29.47 23.98
11a [6Mbps| 2| 60 | 5300 | 17.85 | 17.75 | 24.40 | 24.30 23.49 29.49 23.98
11a [6Mbps| 2| 64 | 5320 | 17.90 [ 17.90 | 24.50 | 23.60 23.53 29.53 23.98
HT20 [MCSo| 2| 52 [ 5260 [ 19.05 | 19.05 | 25.70 | 25.73 23.80 29.80 23.98
HT20 [MCSo[ 2| 60 | 5300 [ 19.10 [ 18.85 | 25,55 | 24.90 23.75 29.75 23.98
HT20 [MCS0| 2| 64 [ 5320 [ 19.15 [ 18.85 | 25.70 | 24.85 23.75 29.75 23.98
HT40 [MCS0| 2| 54 | 5270 [ 36.80 | 37.00 | 43.20 | 43.15 23.98 30.00 23.98
HT40 [MCSo| 2| 62 [ 5310 [ 36.80 | 36.80 | 43.02 | 42.66 23.98 30.00 23.98
VHT80[ MCSO| 2| 58 | 5290 | 76.08 | 76.08 | 85.44 | 85.72 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR740120E

FCC Band Il
Average FCC
Data Frer nggr Condut?ted Conduc?ec.j DQ PEc:\?v:r .
Mod. NTY CH. Power Power Limit (dBi) - Pass/Falil
Rate (MHz) (dB) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | SUM [ Ant1 | Ant2 | Ant1 [ Ant2

11a |6Mbps| 1 52 | 5260 | 0.25 | 0.25 | 10.48 | 10.00 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
11a [6Mbps| 1 60 | 5300 | 025 | 0.25 | 10.43 | 10.10 23.98 [ 23.98 [ -1.90 | -5.30 | 26.99 Pass
11a |6Mbps| 1 64 | 5320 | 0.25 | 0.25 | 10.44 | 10.12 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
HT20 [ MCSO| 1 52 | 5260 | 0.27 | 0.27 | 10.79 | 10.12 23.98 [ 23.98 [ -1.90 | -5.30 | 26.99 Pass
HT20 [ MCSO| 1 60 | 5300 | 0.27 | 0.27 | 10.40 | 10.02 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
HT20 [ MCSO| 1 64 | 5320 | 0.27 | 0.27 | 10.83 | 10.14 23.98 [ 23.98 [ -1.90 | -5.30 | 26.99 Pass
HT40 [ MCSO| 1 54 | 5270 | 0.48 | 0.49 | 10.99 | 10.33 23.98 [ 23.98 [ -1.90 | -5.30 | 26.99 Pass
HT40 [ MCSO| 1 62 | 5310 | 0.48 | 0.49 | 10.44 [ 10.21 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT20| MCSO| 1 52 | 5260 | 0.27 | 0.27 | 10.78 | 10.15 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT20| MCSO| 1 60 | 5300 | 0.27 | 0.27 | 10.32 | 10.01 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT20| MCSO| 1 64 | 5320 | 0.27 | 0.27 | 10.79 | 10.22 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT40| MCSO| 1 54 | 5270 | 0.46 | 0.49 | 10.96 | 10.39 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT40| MCSO| 1 62 | 5310 | 0.46 | 0.49 | 10.38 [ 10.19 23.98 [ 23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT80| MCSO| 1 58 | 5290 | 0.21 0.20 | 10.77 | 10.28 23.98 [ 23.98 | -1.90 | -5.30 | 26.99 Pass
11a [6Mbps| 2| 52 | 5260 [ 0.25 | 0.25 | 10.64 | 9.95 | 13.32 23.98 -1.90 26.99 Pass
11a |6Mbps| 2 60 5300 | 0.25 0.25 10.70 9.70 13.24 23.98 -1.90 26.99 Pass
11a |6Mbps| 2| 64 | 5320 | 0.25 | 0.25 | 10.75 | 9.95 | 13.38 23.98 -1.90 26.99 Pass
HT20 | MCSO0| 2 52 5260 | 0.31 0.27 10.83 | 10.08 | 13.48 23.98 -1.90 26.99 Pass
HT20 [ MCSO| 2| 60 [ 5300 | 0.31 0.27 | 10.47 | 10.07 | 13.29 23.98 -1.90 26.99 Pass
HT20 [ MCSO| 2| 64 | 5320 | 0.31 027 | 11.02 | 9.91 [ 13.51 23.98 -1.90 26.99 Pass
HT40 | MCSO| 2| 54 | 5270 | 0.49 | 0.57 | 11.22 [ 10.33 | 13.81 23.98 -1.90 26.99 Pass
HT40 |MCSO| 2| 62 | 5310 | 0.49 | 0.57 | 10.50 | 10.39 | 13.46 23.98 -1.90 26.99 Pass
VHT20| MCSO| 2| 52 | 5260 | 0.27 | 0.27 | 10.14 | 10.22 | 13.19 23.98 -1.90 26.99 Pass
VHT20| MCSO| 2| 60 | 5300 | 0.27 | 0.27 | 10.47 | 9.97 | 13.23 23.98 -1.90 26.99 Pass
VHT20| MCSO| 2| 64 | 5320 | 0.27 | 0.27 | 10.54 | 10.23 | 13.40 23.98 -1.90 26.99 Pass
VHT40| MCSO| 2| 54 | 5270 | 0.49 | 0.49 [ 11.11 | 10.42 | 13.79 23.98 -1.90 26.99 Pass
VHT40| MCSO| 2| 62 | 5310 | 0.49 | 0.49 [ 10.39 | 10.24 | 13.33 23.98 -1.90 26.99 Pass
VHT80| MCS0O| 2| 58 | 5290 | 0.21 0.18 | 10.78 | 10.28 | 13.55 23.98 -1.90 26.99 Pass
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Report Number : FR740120E

TEST RESULTS DATA
Power Spectral Density
Band Il
Average Average
Data Freq. Fzzgl’ POW?I’ PSD DG.I Pass
Mod. NTY{ CH. Density Limit (dBi) )
Rate (MHz) (dB) (dBm/MHz) (dBm/MHz) /Fail
Ant1 | Ant2 [ Ant1 [ Ant2 | SUM | Ant1 [ Ant2 [ Ant1 | Ant2

11a [6Mbps| 2 52 5260 | 0.25 0.25 1.91 11.00 -0.42 Pass
11a |6Mbps| 2 60 5300 | 0.25 | 0.25 1.48 11.00 -0.42 Pass
11a [6Mbps| 2 64 5320 | 0.25 0.25 1.85 11.00 -0.42 Pass
HT20 | MCSOf 2| 52 | 5260 [ 0.31 | 0.27 1.77 11.00 -0.42 Pass
HT20 [ MCSO0| 2 60 5300 [ 0.31 0.27 1.68 11.00 -0.42 Pass
HT20 | MCSO| 2| 64 | 5320 [ 0.31 | 0.27 1.69 11.00 -0.42 Pass
HT40 [ MCSO| 2 54 5270 | 0.49 0.57 -0.86 11.00 -0.42 Pass
HT40 |MCSO| 2| 62 | 5310 [ 0.49 | 0.57 -1.24 11.00 -0.42 Pass
VHT80| MCS0| 2 58 5290 | 0.21 0.18 -4.30 11.00 -0.42 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR740120E

Band Il
IC 99% IC 99% FCC 26dB
Data Froq. | Bandwidth | Bandwigtn | Bandwidh | Bandwidth | Bandwidin
Mod. Rate NT{ CH. (MH2) (MHz) (MHz) Power Limit EIRP Limit Power Limit Note

(dBm) (dBm) (dBm)

Ant1 | Ant2 [ Ant1 [ Ant2 [ Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2
11a [6Mbps| 2 | 100 | 5500 | 18.00 | 17.80 | 25.10 | 23.60 23.50 29.50 23.98
11a [6Mbps| 2| 116 | 5580 | 17.80 | 17.75 | 24.50 | 23.60 23.49 29.49 23.98
11a [6Mbps| 2 | 140 | 5700 | 17.95 | 17.85 | 25.10 | 24.30 23.52 29.52 23.98
HT20 [MCSo| 2| 100 | 5500 [ 19.00 | 18.95 | 25.25 | 25.20 23.78 29.78 23.98
HT20 [MCS0| 2| 116 [ 5580 [ 19.20 | 19.05 | 25.90 | 25.05 23.80 29.80 23.98
HT20 [MCSo| 2| 140 [ 5700 [ 18.95 | 19.05 | 24.70 | 24.40 23.78 29.78 23.98
HT40 [MCS0| 2| 102 [ 5510 | 36.90 | 36.80 | 43.02 | 42.84 23.98 30.00 23.98
HT40 [MCS0| 2| 110 | 5550 [ 36.90 | 37.00 | 42.48 | 42.48 23.98 30.00 23.98
HT40 [MCS0| 2| 134 | 5670 [ 36.90 | 37.00 | 43.20 | 43.08 23.98 30.00 23.98
VHT80| MCSO| 2 | 106 | 5530 | 76.08 | 75.96 | 86.20 | 84.48 23.98 30.00 23.98
VHT80| MCSO| 2 | 122 | 5610 | 76.08 | 76.20 | 84.48 | 85.76 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR740120E

FCC Band lll
Average FCC
Data Frer nggr Condut?ted Conduc?ec.j DQ PEc:\?v:r .
Mod. NTY CH. Power Power Limit (dBi) - Pass/Falil
Rate (MHz) (dB) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | SUM [ Ant1 | Ant2 | Ant1 [ Ant2

11a |6Mbps| 1 | 100 | 5500 | 0.25 | 0.25 | 10.49 | 10.25 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
11a |6Mbps| 1| 116 | 5580 | 0.25 | 0.25 | 10.37 | 10.03 23.98 [ 23.98 [ -1.90 | -5.30 | 26.99 Pass
11a |6Mbps| 1| 140 | 5700 | 0.25 | 0.25 | 10.39 | 10.15 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
HT20 [ MCSO| 1| 100 [ 5500 | 0.27 | 0.27 | 10.79 | 10.05 23.98 [ 23.98 [ -1.90 | -5.30 | 26.99 Pass
HT20 | MCSO| 1| 116 | 5580 | 0.27 | 0.27 [ 10.32 | 10.01 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
HT20 [ MCSO| 1| 140 | 5700 | 0.27 | 0.27 | 10.50 | 10.04 23.98 [ 23.98 [ -1.90 | -5.30 | 26.99 Pass
HT40 [ MCSO| 1| 102 | 5510 | 048 | 0.49 | 10.83 | 10.18 23.98 [ 23.98 [ -1.90 | -5.30 | 26.99 Pass
HT40 [ MCSO| 1| 110 [ 5550 | 048 | 0.49 | 10.47 | 10.15 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
HT40 [ MCSO| 1| 134 | 5670 | 048 | 0.49 | 10.65 | 10.12 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT20| MCSO| 1 | 100 | 5500 | 0.27 | 0.27 | 10.84 | 10.14 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT20| MCSO| 1 | 116 | 5580 | 0.27 | 0.27 | 10.29 | 10.00 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT20| MCSO| 1 | 140 | 5700 | 0.27 | 0.27 | 10.50 | 10.03 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT40| MCSO| 1 | 102 | 5510 | 0.46 | 0.49 | 10.90 | 10.18 23.98 [ 23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT40| MCSO| 1 | 110 | 5550 | 0.46 | 0.49 | 10.32 | 10.05 23.98 [ 23.98 | -1.90 | -5.30 | 26.99 Pass
VHT40| MCSO| 1 | 134 | 5670 | 0.46 | 0.49 [ 10.77 | 10.20 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT80| MCSO| 1 | 106 | 5530 | 0.21 0.20 | 10.44 | 10.20 23.98 [ 23.98 [ -1.90 | -5.30 | 26.99 Pass
VHT80| MCSO| 1 | 122 | 5610 | 0.21 0.20 | 10.33 | 10.15 23.98 [23.98 [ -1.90 | -5.30 | 26.99 Pass
11a |6Mbps| 2 100 5500 | 0.25 0.25 10.67 9.95 13.34 23.98 -1.90 26.99 Pass
11a |6Mbps| 2| 116 | 5580 | 0.25 | 0.25 | 10.54 | 9.79 | 13.19 23.98 -1.90 26.99 Pass
11a |6Mbps| 2| 140 | 5700 | 0.25 | 0.25 | 10.64 | 9.88 | 13.29 23.98 -1.90 26.99 Pass
HT20 [ MCSO| 2 | 100 [ 5500 | 0.31 0.27 | 10.86 | 10.08 | 13.50 23.98 -1.90 26.99 Pass
HT20 | MCSO0| 2 116 5580 | 0.31 0.27 10.43 | 9.87 13.17 23.98 -1.90 26.99 Pass
HT20 [ MCSO| 2 | 140 [ 5700 | 0.31 0.27 | 10.66 | 9.82 [ 13.27 23.98 -1.90 26.99 Pass
HT40 [ MCSO| 2| 102 | 5510 [ 049 | 0.57 | 10.93 | 10.37 | 13.67 23.98 -1.90 26.99 Pass
HT40 [ MCSO| 2| 110 | 5550 [ 049 | 0.57 | 10.51 | 10.31 | 13.42 23.98 -1.90 26.99 Pass
HT40 [MCSO| 2| 134 | 5670 | 049 | 0.57 | 10.75 | 10.23 | 13.51 23.98 -1.90 26.99 Pass
VHT20| MCSO| 2 | 100 | 5500 | 0.27 | 0.27 [ 10.29 | 10.28 | 13.29 23.98 -1.90 26.99 Pass
VHT20| MCSO| 2| 116 | 5580 | 0.27 | 0.27 | 10.12 | 9.97 | 13.05 23.98 -1.90 26.99 Pass
VHT20| MCSO| 2 | 140 | 5700 | 0.27 | 0.27 [ 10.32 | 9.94 | 13.14 23.98 -1.90 26.99 Pass
VHT40| MCSO| 2| 102 | 5510 | 0.49 | 0.49 [ 10.93 | 10.15 | 13.57 23.98 -1.90 26.99 Pass
VHT40| MCSO| 2| 110 | 5550 | 0.49 | 0.49 [ 10.34 | 10.09 | 13.23 23.98 -1.90 26.99 Pass
VHT40| MCSO| 2| 134 | 5670 | 0.49 | 0.49 [ 10.84 | 10.14 | 13,52 23.98 -1.90 26.99 Pass
VHT80| MCSO| 2 | 106 | 5530 | 0.21 0.18 | 10.45 [ 10.21 | 13.35 23.98 -1.90 26.99 Pass
VHT80| MCSO0| 2 122 5610 | 0.21 0.18 10.39 | 10.26 | 13.34 23.98 -1.90 26.99 Pass
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Report Number : FR740120E

TEST RESULTS DATA
Power Spectral Density
Band IlI
Average Average
Data Freq. Fzzgl’ POW?I’ PSD DG.I Pass
Mod. NTY{ CH. Density Limit (dBi) )
Rate (MHz) (dB) (dBm/MHz) (dBm/MH?2) [Fail
Ant1 | Ant2 [ Ant1 [ Ant2 | SUM | Ant1 [ Ant2 [ Ant1 | Ant2

11a [6Mbps| 2 | 100 | 5500 | 0.25 | 0.25 297 11.00 -0.42 Pass
11a [6Mbps| 2 | 116 | 5580 | 0.25 | 0.25 2.85 11.00 -0.42 Pass
11a [6Mbps| 2 | 140 | 5700 | 0.25 | 0.25 1.55 11.00 -0.42 Pass
HT20 [MCS0| 2| 100 | 5500 | 0.31 | 0.27 2.49 11.00 -0.42 Pass
HT20 [MCS0| 2| 116 | 5580 | 0.31 | 0.27 2.37 11.00 -0.42 Pass
HT20 [MCS0| 2| 140 | 5700 [ 0.31 | 0.27 0.96 11.00 -0.42 Pass
HT40 [MCS0| 2| 102 | 5510 | 0.49 | 0.57 -0.17 11.00 -0.42 Pass
HT40 [MCS0| 2| 110 | 5550 | 0.49 | 0.57 -0.26 11.00 -0.42 Pass
HT40 [MCS0| 2| 134 | 5670 | 0.49 | 0.57 -1.70 11.00 -0.42 Pass
VHT80|MCS0| 2 | 106 | 5530 | 0.21 | 0.18 -3.59 11.00 -0.42 Pass
VHT80|MCS0| 2 | 122 | 5610 | 0.21 | 0.18 -3.75 11.00 -0.42 Pass
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Report Number : FR740120E

TEST RESULTS DATA
Frequency Stability
Band |
Center Frequency Frequency
Mod. gz:: NTY{ CH. (';;eH(l) Frequency Deviation Stablility Tem;()%r)a ture Vo(l:/a)ge Note
(MHz) (MHz) (ppm)
11a |6Mbps| 1 36 | 5180 5179.950 -0.050 -9.65 50 4
11a |6Mbps| 1 36 | 5180 | 5180.050 0.050 9.65 -30 4
11a |6Mbps| 1 36 | 5180 5179.950 -0.050 -9.65 20 4
11a |6Mbps| 1 36 | 5180 | 5180.000 0.000 0.00 20 3.7
11a |6Mbps| 1 36 | 5180 5179.950 -0.050 -9.65 20 4
Band Il
Center Frequency Frequency
Mod. g:}: NTY CH. (i/lreH(l) Frequency Deviation Stablility Tem?g)a ture Vo(lg;l)ge Note
(MHz) (MHz) (ppm)
11a |6Mbps| 1 64 | 5320 5319.925 -0.075 -14.10 50 4
11a |6Mbps| 1 64 | 5320 | 5320.050 0.050 9.40 -30 4
11a |6Mbps| 1 64 | 5320 5319.950 -0.050 -9.40 20 4
11a |6Mbps| 1 64 | 5320 | 5319.950 -0.050 -9.40 20 3.7
11a |6Mbps| 1 64 | 5320 5319.950 -0.050 -9.40 20 4
Band IlI
Center Frequency Frequency
Mod. g:}: NTY CH. (i/lreH(l.) Frequency Deviation Stablility Tem?%')a ture Vo(l{gge Note
(MHz) (MHz) (ppm)
11a |6Mbps| 1| 100 | 5500 5499.975 -0.025 -4.55 50 4
11a |6Mbps| 1 | 100 | 5500 | 5500.050 0.050 9.09 -30 4
11a |6Mbps| 1| 100 | 5500 5499.925 -0.075 -13.64 20 4
11a |6Mbps| 1 | 100 | 5500 | 5499.950 -0.050 -9.09 20 3.7
11a |6Mbps| 1| 100 | 5500 5499.950 -0.050 -9.09 20 4
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v is. FCC RF Test Report Report No. : FR740120E

Appendix B. AC Conducted Emission Test Results

Temperature : 21~23C

Test Engineer : |Eric Jen
: 9 Relative Humidity : (52~55%

SPORTON INTERNATIONAL INC. Page Number : B1 of B1
TEL : 886-3-327-3456
FAX : 886-3-328-4978



EUT Information

Report NO : 740120

Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Line

ENV216 Auto Test FCC Power Bar - L

1007
QT
80T
70T
. \ CISPR22-QP Limit at Main Ports
> |
=5 =
l_:g
£ 50T
E -
3 s
AN % *
30t * ¢
20T
101
0 T T T T T T T T T T T T T T T T T 1
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Filter | Line | Corr. | Margin | Limit
(MHz) (dBuV) (dB) (dB) | (dBuV)
0.158000 40.5 | Off L1 19.6 25.1 65.6
0.214000 34.6 | Off L1 19.6 28.4 63.0
0.430000 31.8 | Off L1 19.6 25.5 57.3
0.518000 34.1 | Off L1 19.6 21.9 56.0
0.614000 29.4 | Off L1 19.6 26.6 56.0
1.222000 34.0 | Off L1 19.6 22.0 56.0
4.630000 29.7 | Off L1 19.7 26.3 56.0
Final Result 2
Frequency | Average | Filter | Line | Corr. | Margin | Limit
(MHz) (dBuV) (dB) (dB) | (dBuv)
0.158000 26.4 | Off L1 19.6 29.2 55.6
0.214000 22.4 | Off L1 19.6 30.6 53.0
0.430000 20.7 | Off L1 19.6 26.6 47.3
0.518000 24.9 | Off L1 19.6 211 46.0
0.614000 25.2 | Off L1 19.6 20.8 46.0
1.222000 27.8 | Off L1 19.6 18.2 46.0
4.630000 18.9 | Off L1 19.7 271 46.0




EUT Information

Report NO : 740120
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral

ENV216 Auto Test FCC Power Bar - N

1001
90T
80T

70T

N \ CISPR22-QP Limit at Main Ports
|

L&
ol &L
307 *

Level in dBuV
2
=

20T

101

0 t t t t — t t t t t — t t 1

150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz

Final Result 1

Frequency | QuasiPeak | Filter | Line | Corr. | Margin | Limit
(MHz) (dBpV) (dB) (dB) (dBuV)
0.150000 51.0 | Off N 19.5 15.0 66.0
0.166000 46.4 | Off N 19.5 18.8 65.2
0.182000 43.4 | Off N 19.5 21.0 64.4
0.246000 36.1 | Off N 19.5 25.8 61.9
0.358000 41.0 | Off N 19.5 17.8 58.8
0.502000 30.7 | Off N 19.5 25.3 56.0
2.998000 23.0 | Off N 19.5 33.0 56.0
6.390000 30.9 | Off N 19.8 29.1 60.0

Final Result 2

Frequency | Average | Filter | Line | Corr. | Margin | Limit
(MHz) (dBuV) (dB) (dB) (dBuV)
0.150000 31.6 | Off N 19.5 24.4 56.0
0.166000 30.4 | Off N 19.5 24.8 55.2
0.182000 27.8 | Off N 19.5 26.6 54.4
0.246000 21.6 | Off N 19.5 30.3 51.9
0.358000 24.1 | Off N 19.5 24.7 48.8
0.502000 21.4 | Off N 19.5 24.6 46.0
2.998000 16.9 | Off N 19.5 29.1 46.0
6.390000 20.5 | Off N 19.8 29.5 50.0




SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Appendix C. Radiated Spurious Emission

Temperature : 22~25°C
Test Engineer : Tsung Lee, Stan Hsieh, and Kyle Chuang
Relative Humidity : 44~45%
Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5140.14 48.07 -25.93 74 41.51 32.5 6.6 32.54 100 119 P H
5145.6 39.78 -14.22 54 33.21 32.5 6.61 32.54 100 119 A H
* 5180 101.04 - - 94.44 32.5 6.64 32.54 | 100 119 P H
* 5180 94.98 - - 88.38 32.5 6.64 32.54 | 100 119 A H
H
802.11a
H
CH 36
5095.94 48.11 -25.89 74 41.57 32.5 6.57 32.53 | 100 83 P Vv
5180MHz
5145.34 38.79 -15.21 54 32.22 32.5 6.61 32.54 | 100 83 A Vv
* 5180 95.65 - - 89.05 32.5 6.64 32.54 | 100 83 P \Y
* 5180 88.12 - - 81.52 32.5 6.64 32.54 | 100 83 A Vv
\Y
\
5067.6 48.58 -25.42 74 42.06 32.5 6.55 32.53 100 118 P H
5145.86 39.12 -14.88 54 32.55 325 6.61 32.54 100 118 A H
* 5220 102.08 - - 95.45 32.5 6.67 32.54 | 100 118 P H
* 5220 95.66 - - 89.03 32.5 6.67 32.54 | 100 118 A H
5369.84 47.73 -26.27 74 40.98 32.5 6.79 32.54 | 100 118 P H
802.11a
5375.72 41.04 -12.96 54 34.3 32.5 6.79 32.55 100 118 A H
CH 44
5020.28 47.97 -26.03 74 41.48 32.5 6.52 32.53 | 100 78 P Vv
5220MHz
5100.88 38.72 -15.28 54 32.18 32.5 6.57 32.53 | 100 78 A Vv
* 5220 96.04 - - 89.41 32.5 6.67 32.54 100 78 P Vv
* 5220 90.04 - - 83.41 32.5 6.67 32.54 | 100 78 A \Y
5361.44 46.18 -27.82 74 39.43 32.5 6.79 32.54 100 78 P Vv
5376 38.78 -15.22 54 32.04 32.5 6.79 32.55 | 100 78 A Vv
SPORTON INTERNATIONAL INC.
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o ss. FCC RF Test Report Report No. : FR740120E
5115.7 48.92 -25.08 74 42.36 32.5 6.59 3253 | 100 116 P H
5145.6 39.17 -14.83 54 32.6 32.5 6.61 32.54 | 100 116 A H
* 5240 102.79 - - 96.15 32.5 6.68 32.54 | 100 116 P H
* 5240 96.12 - - 89.48 32.5 6.68 32.54 | 100 116 A H
5451.88 47.06 -26.94 74 40.25 32.5 6.86 3255 | 100 116 P H
802.11a
5376 40.76 -13.24 54 34.02 32.5 6.79 32.55 | 100 116 A H
CH 48
5138.84 46.88 -27.12 74 40.32 32.5 6.6 32.54 | 100 79 P \
5240MHz
5135.2 38.74 -15.26 54 32.18 325 6.6 3254 | 100 79 A \
* 5240 97.22 - - 90.58 32.5 6.68 32.54 | 100 79 P \
* 5240 90.72 - - 84.08 325 6.68 3254 | 100 79 A \
5433.96 46.59 -27.41 74 39.8 32.5 6.84 32.55 | 100 79 P \
5452.72 38.73 -15.27 54 31.92 325 6.86 3255 | 100 79 A \
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10360 45.78 -28.22 74 61.24 38.87 10.33 65.2 100 0 P H
15540 46.45 -27.55 74 57.58 38.49 13.6 63.98 100 0 P H
H
802.11a
H
CH 36
10360 45.98 -28.02 74 61.44 38.87 10.33 65.2 100 0 P \
5180MHz
15540 45.68 -28.32 74 56.81 38.49 13.6 63.98 100 0 P \
\
\Y
10440 45.36 -28.64 74 60.8 38.93 10.29 65.2 100 0 P H
15660 45.86 -28.14 74 57.19 38.44 13.72 | 64.24 | 100 0 P H
H
802.11a
H
CH 44
10440 45.56 -28.44 74 61 38.93 10.29 65.2 100 0 P Vv
5220MHz
15660 47.64 -26.36 74 58.97 38.44 13.72 | 64.24 | 100 0 P \
\Y
\Y
10480 46.6 -27.4 74 62.02 38.98 10.26 65.2 100 0 P H
15720 47.42 -26.58 74 58.89 38.41 138.77 64.39 100 0 P H
H
802.11a
H
CH 48
10480 48.05 -25.95 74 63.47 38.98 10.26 65.2 100 0 P \
5240MHz
15720 46.86 -27.14 74 58.33 38.41 13.77 | 64.39 100 0 P \Y
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
5145.08 51.99 -22.01 74 45.42 32.5 6.61 32.54 100 118 P H
5143.52 4112 -12.88 54 34.55 32.5 6.61 32.54 100 118 A H
* 5180 101.9 - - 95.3 32.5 6.64 32.54 100 118 P H
* 5180 95.11 - - 88.51 32.5 6.64 32.54 100 118 A H
802.11n H
HT20 H
CH 36 5036.4 47.4 -26.6 74 40.89 32.5 6.54 32.53 373 99 P \
5180MHz 5148.46 38.91 |-15.09 54 32.34 325 661 | 3254 | 373 | 99 | A |V
* 5180 99.72 - - 93.12 32.5 6.64 32.54 373 99 P \Y
* 5180 92.53 - - 85.93 32.5 6.64 32.54 373 99 A \
\Y
\Y
5105.04 49.43 -24.57 74 42.89 32.5 6.57 32.53 100 118 P H
5145.6 39.07 -14.93 54 325 325 6.61 32.54 100 118 A H
* 5220 102.55 - - 95.92 32.5 6.67 32.54 100 118 P H
* 5220 95.21 - - 88.58 32.5 6.67 32.54 100 118 A H
802.11n 5351.92 46.81 -27.19 74 40.08 32.5 6.77 32.54 100 118 P H
HT20 5376 40.55 |-13.45 54 33.81 325 6.79 32.55 | 100 | 118 A | H
CH 44 5086.84 47.17 -26.83 74 40.64 32.5 6.56 32.53 368 98 P \
5220MHz 5083.72 38.66 |-15.34 54 32.13 325 6.56 32.53 | 368 98 AV
* 5220 100.32 - - 93.69 32.5 6.67 32.54 368 98 P \
* 5220 93.64 - - 87.01 32.5 6.67 32.54 368 98 A \
5430.6 46.8 -27.2 74 40.01 32.5 6.84 32.55 368 98 P \
5376 38.7 -15.3 54 31.96 32.5 6.79 32.55 368 98 A \
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«auanas.  FCC RF Test Report

Report No. : FR740120E

5013.78 48.2 -25.8 74 41.72 32.5 6.51 32.53 | 100 118 P H
5145.6 39.04 | -14.96 54 32.47 32.5 6.61 32.54 | 100 118 A | H
* 5240 103.01 - - 96.37 325 6.68 32.54 | 100 118 P H
5362.56 46.7 -27.3 74 39.95 325 6.79 32.54 | 100 118 P H
802.11n 5376 40.66 |-13.34 54 33.92 325 6.79 32.55 | 100 118 A | H
HT20 H
CH 48 5117.78 4749 | -26.51 74 40.93 32.5 6.59 32.53 | 364 94 P |V
5240MHz 5087.36 39 -15 54 32.47 325 656 | 3253 | 364 | 94 | A |V
* 5240 99.65 - - 93.01 325 6.68 32.54 | 364 94 P |V
* 5240 92.9 - - 86.26 32.5 6.68 32.54 | 364 94 AV
5445.44 45.81 -28.19 74 39.02 32.5 6.84 32.55 364 94 P \Y
5376 38.69 |-15.31 54 31.95 32.5 6.79 32.55 | 364 94 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) [(cm) |(deg) (P/A)|(H/V)
10360 45.55 -28.45 74 61.01 38.87 10.33 65.2 100 0 P H
15540 44.39 -29.61 74 55.52 38.49 13.6 63.98 100 0 P H
802.11n H
HT20 H
CH 36 10360 46.36 -27.64 74 61.82 38.87 10.33 65.2 100 0 P \
5180MHz 15540 44.66 | -29.34 74 55.79 | 38.49 13.6 | 63.98 | 100 0 P |V
\
\Y
10440 45.51 -28.49 74 60.95 38.93 10.29 65.2 100 0 P H
15660 45.2 -28.8 74 56.53 38.44 13.72 64.24 100 0 P H
802.11n H
HT20 H
CH 44 10440 44.81 -29.19 74 60.25 38.93 10.29 65.2 100 0 P Vv
5220MHz 15660 4413 | -29.87 74 55.46 | 38.44 | 13.72 | 64.24 | 100 0 P |V
Vv
Vv
10480 46.5 -27.5 74 61.92 38.98 10.26 65.2 100 0 P H
15720 46.68 -27.32 74 58.15 38.41 138.77 64.39 100 0 P H
802.11n H
HT20 H
CH 48 10480 45.94 -28.06 74 61.36 38.98 10.26 65.2 100 0 P \
5240MHz 15720 4595 | -28.05 74 57.42 | 38.41 | 13.77 | 64.39 | 100 0 P |V
Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
5150 52.04 -21.96 74 45.47 32.5 6.61 32.54 100 119 P H
5150 44.73 -9.27 54 38.16 32.5 6.61 32.54 100 119 A H
* 5190 99.15 - - 92.55 32.5 6.64 32.54 100 119 P H
* 5190 92.61 - - 86.01 32.5 6.64 32.54 100 119 A H
802.11n 5436.48 47.88 -26.12 74 41.09 32.5 6.84 32.55 100 119 P H
HT40 5376 40.33 | -13.67 54 33.59 32.5 6.79 3255 | 100 | 119 A | H
CH 38 5127.14 47.9 -26.1 74 41.34 32.5 6.6 32.54 367 99 P \Y
5190MHz 5147.94 40.53 | -13.47 54 33.96 325 661 | 3254 | 367 | 99 | A |V
* 5190 96.97 - - 90.37 32.5 6.64 32.54 367 99 P \
* 5190 90.43 - - 83.83 32.5 6.64 32.54 367 99 A \
5361.72 46.72 -27.28 74 39.97 32.5 6.79 32.54 367 99 P \
5370.12 39.19 -14.81 54 32.44 32.5 6.79 32.54 367 99 A \Y
5112.84 47.58 -26.42 74 41.02 32.5 6.59 32.53 100 119 P H
5145.6 40.12 -13.88 54 33.55 325 6.61 32.54 100 119 A H
* 5230 100.66 - - 94.03 325 6.67 3254 | 100 | 119 P | H
* 5230 94.46 - - 87.83 32.5 6.67 32.54 100 119 A H
802.11n 5390.28 48.38 -25.62 74 41.63 32.5 6.8 32.55 100 119 P H
HT40 5452.72 41.98 -12.02 54 35.17 32.5 6.86 32.55 100 119 A H
CH 46 5037.96 48.07 -25.93 74 41.56 32.5 6.54 32.53 365 97 P \
5230MHz 5144.3 39.56 | -14.44 54 32.99 32,5 661 | 3254 | 365 | 97 | A |V
* 5230 97.65 - - 91.02 32.5 6.67 32.54 365 97 P \
* 5230 90.37 - - 83.74 32.5 6.67 32.54 365 97 A \
5403.72 47.04 -26.96 74 40.27 32.5 6.82 32.55 365 97 P \
5452.72 39.32 -14.68 54 32.51 32.5 6.86 32.55 365 97 A Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10380 47.29 -26.71 74 62.75 38.88 10.32 65.2 100 0 P H
15570 4414 -29.86 74 55.33 38.47 13.64 | 64.05 100 0 P H
802.11n H
HT40 H
CH 38 10380 46.47 -27.53 74 61.93 38.88 10.32 65.2 100 0 P \
5190MHz 15570 46.7 -27.3 74 57.89 | 38.47 | 13.64 | 64.05 | 100 0 P |V
\Y
\Y
10460 45.5 -28.5 74 60.93 38.95 10.28 65.2 100 0 P | H
15690 47.78 -26.22 74 59.2 38.42 13.74 | 64.32 100 0 P H
802.11n H
HT40 H
CH 46 10460 46.25 -27.75 74 61.68 38.95 10.28 65.2 100 0 P Vv
5230MHz 15690 4543 | -28.57 74 56.85 | 38.42 | 13.74 | 64.32 | 100 0 P |V
Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5148.2 49.51 -24.49 74 42.94 325 6.61 32.54 | 100 119 P H
5149.5 41.41 -12.59 54 34.84 325 6.61 32.54 | 100 119 A | H
* 5210 96.78 - - 90.17 32.5 6.65 32.54 | 100 119 P H
* 5210 89.81 - - 83.2 32.5 6.65 32.54 | 100 119 A | H
802.11ac 5386.36 47.38 |-26.62 74 40.63 32.5 6.8 32.55 | 100 119 P H
VHT80 5376 40.61 -13.39 54 33.87 325 6.79 32.55 | 100 119 A | H
CH 42 5145.86 49.2 -24.8 74 42.63 32.5 6.61 32.54 365 98 P \
5210MHz 5150 4056 |-13.44 54 33.99 325 6.61 3254 | 365 98 AV
* 5210 94.13 - - 87.52 325 6.65 32.54 | 365 98 P |V
* 5210 86.58 - - 79.97 325 6.65 3254 | 365 98 AV
5363.12 47.01 -26.99 74 40.26 32.5 6.79 3254 | 365 98 P |V
5376 38.47 |-15.53 54 31.73 325 6.79 32,55 | 365 98 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10420 4492 -29.08 74 60.36 38.92 10.3 65.2 100 0 P H
15630 47.02 -26.98 74 58.34 38.44 13.69 64.2 100 0 P H
802.11ac H
VHTS80 H
CH 42 10420 44.75 -29.25 74 60.19 38.92 10.3 65.2 100 0 P \
5210MHz 15630 46.4 -27.6 74 57.72 38.44 | 1369 | 64.2 100 0 P |V
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
5119.68 47.82 -26.18 74 41.27 32.5 6.59 32.54 100 117 P H
5145.52 39.07 -14.93 54 325 32.5 6.61 32.54 100 117 A H
* 5260 103.79 - - 97.13 32.5 6.7 32.54 100 117 P H
* 5260 96.83 - - 90.17 32.5 6.7 32.54 100 117 A H
5365.92 46.93 -27.07 74 40.18 32.5 6.79 32.54 100 117 P H
802112 5375.76 40.51 -13.49 54 33.77 32.5 6.79 32.55 100 117 A H
5:6:;?12 5083.3 47.47 -26.53 74 40.94 32.5 6.56 32.53 100 77 P \Y
5096.22 38.77 -15.23 54 32.23 32.5 6.57 32.53 100 77 A \
* 5260 97.51 - - 90.85 32.5 6.7 32.54 100 77 P \Y
* 5260 90.69 - - 84.03 32.5 6.7 32.54 100 77 A \Y
5362.08 47.55 -26.45 74 40.8 32.5 6.79 32.54 100 77 P \
5376 38.65 -15.35 54 31.91 32.5 6.79 32.55 100 77 A Vv
5007.82 48.6 -25.4 74 42.12 32.5 6.51 32.53 100 118 P H
5145.52 39.03 -14.97 54 32.46 325 6.61 32.54 100 118 A H
* 5300 105.29 - - 98.6 325 6.73 32.54 | 100 | 118 P | H
* 5300 98.24 - - 91.55 325 6.73 32.54 | 100 | 118 A | H
5359.2 47.21 -26.79 74 40.46 32.5 6.79 32.54 100 118 P H
802112 5375.76 40.82 -13.18 54 34.08 32.5 6.79 32.55 100 118 A H
5;):;:2 5109.14 47.37 -26.63 74 40.81 32.5 6.59 32.53 100 77 P Vv
5125.12 38.85 -15.15 54 32.29 32.5 6.6 32.54 100 77 A \
* 5300 97.78 - - 91.09 32.5 6.73 32.54 100 77 P Vv
* 5300 92.09 - - 85.4 32.5 6.73 32.54 100 77 A Vv
5354.64 47.08 -26.92 74 40.35 32.5 6.77 32.54 100 77 P Vv
5376 38.64 -15.36 54 31.9 32.5 6.79 32.55 100 77 A Vv
SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report Report No. : FR740120E
5320 105.26 - - 98.56 32.5 6.74 32.54 | 100 119 P H
5320 99.28 - - 92.58 32.5 6.74 32.54 | 100 119 A H
5353.44 52.46 -21.54 74 45.73 32.5 6.77 32.54 | 100 119 P H
5350.08 41.72 -12.28 54 34.99 32.5 6.77 32.54 | 100 119 A H
H
802.11a
H
CH 64
5320 99.15 - - 92.45 32.5 6.74 32.54 | 100 77 P \
5320MHz
5320 93.06 - - 86.36 325 6.74 3254 | 100 77 A \
5354.72 47.71 -26.29 74 40.98 32.5 6.77 32.54 | 100 77 P \
5350.72 38.99 -15.01 54 32.26 325 6.77 3254 | 100 77 A \
\
\
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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v is. FCC RF Test Report Report No. : FR740120E
Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10520 44.6 -29.4 74 59.97 39.05 10.24 65.2 100 0 P H
15780 47.16 -26.84 74 58.72 38.39 13.82 | 64.51 100 0 P H
H
802.11a
H
CH 52
10520 44.21 -29.79 74 59.58 39.05 10.24 65.2 100 0 P \
5260MHz
15780 46.69 -27.31 74 58.25 38.39 13.82 64.51 100 0 P \%
\
\Y
10600 45.38 -28.62 74 60.51 39.31 10.2 65.18 100 0 P H
15900 45.94 -28.06 74 57.7 38.34 13.94 | 64.77 | 100 0 P H
H
802.11a
H
CH 60
10600 46.46 -27.54 74 61.59 39.31 10.2 65.18 100 0 P \%
5300MHz
15900 45.74 -28.26 74 57.5 38.34 13.94 | 64.77 | 100 0 P \
\Y
\Y
10640 45.34 -28.66 74 60.38 39.41 10.19 | 65.17 | 100 0 P H
15960 47.22 -26.78 74 59.12 38.31 13.99 64.92 100 0 P H
H
802.11a
H
CH 64
10640 45.23 -28.77 74 60.27 39.41 10.19 | 65.17 | 100 0 P \
5320MHz
15960 46.29 -27.71 74 58.19 38.31 13.99 | 64.92 100 0 P \Y
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) (dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5123.42 47.26 -26.74 74 40.71 32.5 6.59 32.54 100 119 P H
5145.52 39.07 -14.93 54 32.5 32.5 6.61 32.54 100 119 A H
* 5260 102.7 - - 96.04 32.5 6.7 32.54 100 119 P H
* 5260 96.3 - - 89.64 32.5 6.7 32.54 100 119 A H
802.11n 5414.16 47.7 -26.3 74 40.92 32.5 6.83 32.55 100 119 P H
HT20 5375.76 40.85 -13.15 54 34.11 325 6.79 32.55 100 119 A H
CH 52 5048.62 47.45 -26.55 74 40.94 32.5 6.54 32.53 381 99 P \Y
5260MHz 5133.62 38.74 |-15.26 54 32.18 325 66 | 3254 | 381 | 99 | A |V
* 5260 100.75 - - 94.09 32.5 6.7 32.54 381 99 P \Y
* 5260 93.35 - - 86.69 32.5 6.7 32.54 381 99 A \Y
5394.96 46.45 -27.55 74 39.68 32.5 6.82 32.55 | 381 99 P \
5452.56 38.6 -15.4 54 31.79 32.5 6.86 32.55 381 99 A \Y
5028.22 47.22 -26.78 74 40.73 32.5 6.52 32.53 100 117 P H
5145.52 38.98 -15.02 54 32.41 325 6.61 32.54 100 117 A H
* 5300 104.88 - - 98.19 32.5 6.73 32.54 100 117 P H
* 5300 98.41 - - 91.72 32.5 6.73 32.54 100 117 A H
802.11n 5442 47.97 -26.03 74 41.18 32.5 6.84 32.55 100 117 P H
HT20 5375.76 41.16 -12.84 54 34.42 32.5 6.79 32.55 100 117 A H
CH 60 5049.3 48.11 -25.89 74 41.6 32.5 6.54 32.53 377 96 P Vv
5300MHz 5104.38 39 -15 54 32.46 32,5 657 | 3253 | 377 | 9% | A |V
* 5300 100.5 - - 93.81 32.5 6.73 32.54 377 96 P Vv
* 5300 94.02 - - 87.33 32.5 6.73 32.54 377 96 A Vv
5446.32 46.81 -27.19 74 40.02 32.5 6.84 32.55 377 96 P Vv
5454 38.08 -15.92 54 31.27 32.5 6.86 32.55 377 96 A Vv
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«auanas.  FCC RF Test Report Report No. : FR740120E
5320 106.13 - - 99.43 32.5 6.74 32.54 | 100 117 P H
5320 98.98 - - 92.28 32.5 6.74 32.54 | 100 117 A | H
5350.88 57.92 | -16.08 74 51.19 325 6.77 32.54 | 100 117 P H
5350.08 43.9 -10.1 54 37.17 325 6.77 32.54 | 100 117 A | H
802.11n H
HT20 H
CH 64 5320 100.5 - - 93.8 325 6.74 32.54 | 375 96 P |V
5320MHz 5320 93.92 - - 87.22 325 674 | 3254 | 375 | 9% | A |V
5351.68 48.44 -25.56 74 41.71 32.5 6.77 32.54 375 96 P \Y
5352 39.82 |[-14.18 54 33.09 325 6.77 32.54 | 375 96 AV
Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10520 45.91 -28.09 74 61.28 39.05 10.24 65.2 100 0 P H
15780 47.37 -26.63 74 58.93 38.39 13.82 64.51 100 0 P H
802.11n H
HT20 H
CH 52 10520 44.88 -29.12 74 60.25 39.05 10.24 65.2 100 0 P \
5260MHz 15780 43.8 -30.2 74 55.36 | 38.39 | 13.82 | 64.51 | 100 0 P |V
Y
\Y
10600 4412 -29.88 74 59.25 39.31 10.2 65.18 100 0 P H
15900 42.47 -31.53 74 54.23 38.34 13.94 64.77 100 0 P H
802.11n H
HT20 H
CH 60 10600 46.26 -27.74 74 61.39 39.31 10.2 65.18 100 0 P Vv
5300MHz 15900 44.73 | -29.27 74 56.49 | 38.34 | 13.94 | 64.77 | 100 0 PV
Vv
Vv
10640 44.36 -29.64 74 59.4 39.41 10.19 65.17 100 0 P H
15960 41.15 -32.85 74 53.05 38.31 13.99 64.92 100 0 P H
802.11n H
HT20 H
CH 64 10640 4513 -28.87 74 60.17 39.41 10.19 65.17 100 0 P \
5320MHz 15960 43.89 | -30.11 74 55.79 | 38.31 | 13.99 | 64.92 | 100 0 P |V
Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
5143.48 471 -26.9 74 40.53 32.5 6.61 32.54 104 118 P H
5145.86 39.94 -14.06 54 33.37 32.5 6.61 32.54 104 118 A H
* 5270 101.96 - - 95.29 32.5 6.71 32.54 104 118 P H
* 5270 94.87 - - 88.2 32.5 6.71 32.54 104 118 A H
802.11n 5354.64 50.22 -23.78 74 43.49 32.5 6.77 32.54 104 118 P H
HT40 5376 41.74 -12.26 54 35 32.5 6.79 32.55 104 118 A H
CH 54 5125.12 47.7 -26.3 74 41.14 32.5 6.6 32.54 325 98 P \
5270MHz 5079.22 39.43 | -14.57 54 32.9 325 656 | 3253 | 325 | 98 | A |V
* 5270 98.17 - - 91.5 32.5 6.71 32.54 325 98 P \Y
* 5270 90.75 - - 84.08 32.5 6.71 32.54 325 98 A \Y
5359.92 47.5 -26.5 74 40.75 32.5 6.79 32.54 325 98 P \
5452.56 39.48 -14.52 54 32.67 32.5 6.86 32.55 325 98 A \
5129.88 48.3 -25.7 74 41.74 32.5 6.6 32.54 103 118 P H
5145.18 39.42 -14.58 54 32.85 325 6.61 32.54 103 118 A H
* 5310 102.43 - - 95.73 32.5 6.74 32.54 103 118 P H
* 5310 95.47 - - 88.77 32.5 6.74 32.54 103 118 A H
802.11n 5352 62.35 -11.65 74 55.62 32.5 6.77 32.54 103 118 P H
HT40 5353.68 50.41 -3.59 54 43.68 32.5 6.77 32.54 103 118 A H
CH 62 5149.26 47.53 -26.47 74 40.96 32.5 6.61 32.54 377 103 P Vv
5310MHz 5103.36 39.78 | -14.22 54 33.24 32,5 657 | 3253 | 377 | 103 | A | V
* 5310 97.5 - - 90.8 32.5 6.74 32.54 377 103 P Vv
* 5310 90.51 - - 83.81 32.5 6.74 32.54 377 103 A Vv
5350.32 53.02 -20.98 74 46.29 32.5 6.77 32.54 377 103 P Vv
5351.76 43.9 -10.1 54 37.17 32.5 6.77 32.54 377 103 A Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10540 45.04 |-28.96 74 60.36 39.1 10.23 | 65.19 | 100 0 P | H
15810 45.99 -28.01 74 57.6 38.38 13.85 | 64.58 100 0 P H
802.11n H
HT40 H
CH 54 10540 45.41 -28.59 74 60.73 39.1 10.23 | 65.19 100 0 P \
5270MHz 15810 4568 | -28.32 74 57.29 | 38.38 | 13.85 | 64.58 | 100 0 PV
\Y
\Y
10620 44.73 -29.27 74 59.82 39.36 10.2 65.18 100 0 P H
15930 43.04 |-30.96 74 54.86 38.33 13.97 | 64.85 | 100 0 P | H
802.11n H
HT40 H
CH 62 10620 45.4 -28.6 74 60.49 39.36 10.2 65.18 100 0 P \
5310MHz 15930 4455 |-29.45 74 56.37 38.33 13.97 | 64.85 | 100 0 P |V
Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuV/m)| (dB) |(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5112.2 47.4 -26.6 74 40.84 32.5 6.59 32.53 100 118 P H
5145.52 39.19 -14.81 54 32.62 32.5 6.61 32.54 | 100 118 A H
* 5290 100 - - 93.31 32.5 6.73 32.54 | 100 118 P H
* 5290 92.21 - - 85.52 32.5 6.73 3254 | 100 118 A H
802.11ac 5353.44 60.13 |-13.87 74 53.4 325 6.77 | 3254 | 100 | 118 | P | H
VHTS80 5351.28 50.02 -3.98 54 43.29 32.5 6.77 3254 | 100 118 A H
CH 58 5027.54 47.53 -26.47 74 41.04 32.5 6.52 32.53 376 101 P \Y
5290MHz 5109.48 38.62 -15.38 54 32.06 32.5 6.59 3253 | 376 101 A \
* 5302 95.06 - - 88.37 32.5 6.73 32.54 | 376 101 P \
5367.84 54.2 -19.8 74 47.45 32.5 6.79 32.54 376 101 P \Y
5350.32 45.55 -8.45 54 38.82 32.5 6.77 3254 | 376 101 A \
\
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |[(dBuV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10580 46 -28 74 61.17 39.26 10.21 65.18 100 0 P H
15870 46.22 -27.78 74 57.97 38.35 13.9 64.73 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 46.09 -27.91 74 61.26 39.26 10.21 65.18 100 0 P \
5290MHz 15870 46.85 |-27.15 74 58.6 38.35 13.9 | 64.73 | 100 0 P |V
Vv
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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«auanas.  FCC RF Test Report Report No. : FR740120E
Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBuV/m)| (dB) |(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5452.88 48.2 -25.8 74 41.39 32.5 6.86 32.55 109 119 P H
5452.72 41.86 -12.14 54 35.05 32.5 6.86 32.55 109 119 A H
* 5500 104.64 - - 97.81 32.5 6.88 32.55 109 119 P H
* 5500 98.23 - - 91.4 325 6.88 32.55 109 119 A H
H
802.11a
H
CH 100
5400.4 46.51 -27.49 74 39.74 32.5 6.82 32.55 100 75 P \Y
5500MHz
5456.24 38.84 -15.16 54 32.03 325 6.86 32.55 100 75 A \
* 5500 99.74 - - 92.91 32.5 6.88 32.55 100 75 P \
* 5500 93.19 - - 86.36 32.5 6.88 32.55 100 75 A \
\
\Y
5441.2 47.9 -26.1 74 41.11 32.5 6.84 32.55 100 118 P H
5452.72 41.24 -12.76 54 34.43 325 6.86 32.55 100 118 A H
* 5580 104.23 - - 97.27 32.61 6.94 32.59 100 118 P H
* 5580 98.1 - - 91.14 32.61 6.94 32.59 100 118 A H
5759.33 47.12 -26.88 74 39.81 32.91 7.06 32.66 100 118 P H
802.11a
5759.96 39.52 -14.48 54 32.21 32.91 7.06 32.66 100 118 A H
CH 116
5460.4 47.89 -26.11 74 41.08 32.5 6.86 32.55 100 73 P Vv
5580MHz
5452.72 38.97 -15.03 54 32.16 32.5 6.86 32.55 100 73 A \
* 5580 97.33 - - 90.37 32.61 6.94 32.59 100 73 P \Y
* 5580 91.27 - - 84.31 32.61 6.94 32.59 100 73 A Vv
5727.2 47.68 -26.32 74 40.43 32.86 7.03 32.64 | 100 73 P \
5745.155 41.86 -12.14 54 34.58 32.89 7.04 32.65 100 73 A Vv
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«auanas.  FCC RF Test Report Report No. : FR740120E
5700 102.61 - - 95.42 32.8 7.02 32.63 100 117 P H
5700 96.2 - - 89.01 32.8 7.02 32.63 100 117 A H
5734.84 49.64 -24.36 74 42.37 32.89 7.03 32.65 100 117 P H
5759.88 40.86 -13.14 54 33.55 32.91 7.06 32.66 100 117 A H
H
802.11a
H
CH 140
5700 97.41 - - 90.22 32.8 7.02 32.63 100 75 P \
5700MHz
5700 90.15 - - 82.96 32.8 7.02 32.63 100 75 A \
5753.96 47.69 -26.31 74 40.37 32.91 7.06 32.65 100 75 P \
5746.2 40.67 -13.33 54 33.39 32.89 7.04 32.65 100 75 A \
\
\
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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«auanas.  FCC RF Test Report Report No. : FR740120E
Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 46.86 -27.14 74 60.94 40.5 10 65.1 100 0 P H
16500 47.33 -26.67 74 58.87 38.9 13.97 65.1 100 0 P H
H
802.11a
H
CH 100
11000 47.53 -26.47 74 61.61 40.5 10 65.1 100 0 P \
5500MHz
16500 46.63 -27.37 74 58.17 38.9 13.97 65.1 100 0 P \%
\
\Y
11160 45.92 -28.08 74 60.25 40.07 10.28 65.2 100 0 P H
16740 45.79 -28.21 74 56.42 39.62 13.94 | 64.86 | 100 0 P H
H
802.11a
H
CH 116
11160 45.66 -28.34 74 59.99 40.07 10.28 65.2 100 0 P Vv
5580MHz
16740 46.72 -27.28 74 57.35 39.62 13.94 | 64.86 | 100 0 P \
\Y
\Y
11400 46.12 -27.88 74 60.78 39.46 10.71 65.34 | 100 0 P H
17100 49.06 -24.94 74 58.19 40.72 13.96 64.46 100 0 P H
H
802.11a
H
CH 140
11400 46.56 -27.44 74 61.22 39.46 10.71 65.34 | 100 0 P \
5700MHz
17100 46.86 -27.14 74 55.99 40.72 13.96 | 64.46 | 100 0 P \Y
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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«auanas.  FCC RF Test Report Report No. : FR740120E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) (dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5382.96 49.33 -24.67 74 42.58 32.5 6.8 32.55 100 117 P H
5452.72 421 -11.9 54 35.29 32.5 6.86 32.55 100 117 A H
* 5500 105.32 - - 98.49 32.5 6.88 32.55 100 117 P H
* 5500 98.19 - - 91.36 32.5 6.88 32.55 100 117 A H
802.11n H
HT20 H
CH 100 5399.6 47.02 -26.98 74 40.25 32.5 6.82 32.55 389 81 P \Y
5500MHz 5466.32 38.73 |-15.27 54 31.91 325 6.87 | 3255 | 389 | 81 AV
* 5500 100.35 - - 93.52 32.5 6.88 32.55 389 81 P \Y
* 5500 94.02 - - 87.19 32.5 6.88 32.55 389 81 A \Y
\
\Y
5376.16 47.9 -26.1 74 41.15 32.5 6.8 32.55 100 116 P H
5452.72 40.91 -13.09 54 34.1 325 6.86 32.55 100 116 A H
* 5580 104.68 - - 97.72 32.61 6.94 32.59 100 116 P H
* 5580 98 - - 91.04 32.61 6.94 32.59 100 116 A H
802.11n 5751.14 47.59 -26.41 74 40.31 32.89 7.04 32.65 100 116 P H
HT20 5745.785 43.76 -10.24 54 36.48 32.89 7.04 32.65 100 116 A H
CH 116 5389.36 46.86 -27.14 74 40.11 32.5 6.8 32.55 381 90 P Vv
5580MHz 5452.72 39.24 | -14.76 54 32.43 32.5 6.86 | 32,55 | 381 90 AV
* 5580 99.44 - - 92.48 32.61 6.94 32.59 381 90 P Vv
* 5580 93.41 - - 86.45 32.61 6.94 32.59 381 90 A Vv
5737.91 47.76 -26.24 74 40.48 32.89 7.04 32.65 381 90 P Vv
5741.69 43.37 -10.63 54 36.09 32.89 7.04 32.65 381 90 A Vv
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o ss. FCC RF Test Report Report No. : FR740120E
5700 102.11 - - 94.92 32.8 7.02 32.63 | 100 | 119 P | H
5700 96.26 - - 89.07 32.8 7.02 32.63 | 100 | 119 A | H
5736.6 51.28 |-22.72 74 44 32.89 7.04 32.65 | 100 | 119 P | H
574412 42.64 | -11.36 54 35.36 32.89 7.04 3265 | 100 | 119 A | H
802.11n H
HT20 H
CH 140 5700 98.56 - - 91.37 32.8 7.02 32.63 | 364 89 P |V
5700MHz 5700 92.97 - - 85.78 32.8 702 | 3263 | 364 | 89 | A |V
5761.4 47.87 -26.13 74 40.56 32.91 7.06 32.66 364 89 P \
5751.08 40.55 |-13.45 54 33.27 32.89 7.04 32.65 | 364 89 AV
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 3 - 5470~5725MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11000 46.59 -27.41 74 60.67 40.5 10 65.1 100 0 P H
16500 44.52 -29.48 74 56.06 38.9 13.97 65.1 100 0 P H
802.11n H
HT20 H
CH 100 11000 46.91 -27.09 74 60.99 40.5 10 65.1 100 0 P \
5500MHz 16500 45.02 | -28.98 74 56.56 38.9 13.97 | 65.1 | 100 0 P |V
\Y
\Y
11160 45.51 -28.49 74 59.84 40.07 10.28 65.2 100 0 P H
16740 44.87 -29.13 74 55.5 39.62 13.94 64.86 100 0 P H
802.11n H
HT20 H
CH 116 11160 45.95 -28.05 74 60.28 40.07 10.28 65.2 100 0 P Vv
5580MHz 16740 45.33 | -28.67 74 55.96 | 39.62 | 13.94 | 64.86 | 100 0 PV
Vv
Vv
11400 46.35 -27.65 74 61.01 39.46 10.71 65.34 100 0 P H
17100 46.71 -27.29 74 55.84 40.72 13.96 64.46 100 0 P H
802.11n H
HT20 H
CH 140 11400 46.26 -27.74 74 60.92 39.46 10.71 65.34 100 0 P \
5700MHz 17100 46.72 | -27.28 74 55.85 | 40.72 | 13.96 | 64.46 | 100 0 P |V
Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |(dBuV/m) (dBupV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
5457.45 55.51 -18.49 74 48.7 32.5 6.86 32.55 100 119 P H
5468.65 61.35 -6.85 68.2 54.53 325 6.87 32.55 | 100 | 119 P | H
5458.85 4714 -6.86 54 40.33 32.5 6.86 32.55 100 119 A H
* 5510 102.39 - - 95.56 32.5 6.89 3256 | 100 | 119 P | H
802.11n * 5510 95.74 - - 88.91 32.5 6.89 32.56 100 119 A H
HT40 5746.73 47.64 |-20.56 68.2 40.36 32.89 7.04 32.65 | 100 | 119 P | H
CH 102 5459.9 48.77 -25.23 74 41.96 32.5 6.86 32.55 389 90 P \
5510MHz 5464.8 53.05 |-15.15 68.2 46.24 32.5 6.86 3255 | 389 90 P |V
5457.45 41.23 -12.77 54 34.42 32.5 6.86 32.55 389 90 A \
* 5510 97.63 - - 90.8 32.5 6.89 32.56 389 90 P \
* 5510 91.16 - - 84.33 32.5 6.89 3256 | 389 90 AV
5748.935 47.3 -20.9 68.2 40.02 32.89 7.04 32.65 389 90 P \
5465.5 48.99 -25.01 74 42.18 32.5 6.86 32.55 100 119 P H
5452.55 43.49 -10.51 54 36.68 32.5 6.86 32.55 100 119 A H
* 5550 103.17 - - 96.25 32.58 6.91 32.57 | 100 | 119 P | H
* 5550 96.33 - - 89.41 32.58 6.91 32.57 | 100 | 119 A | H
802.11n 5726.57 47.46 -26.54 74 40.21 32.86 7.03 32.64 100 119 P H
HT40 5759.96 40.52 -13.48 54 33.21 32.91 7.06 32.66 100 119 A H
CH 110 5455.7 47.51 -26.49 74 40.7 32.5 6.86 32.55 388 93 P \
5550MHz 5375.9 39.55 |-14.45 54 32.81 325 6.79 32,55 | 388 93 AV
* 5550 98.18 - - 91.26 32.58 6.91 32.57 388 93 P \
* 5550 91.75 - - 84.83 32.58 6.91 32.57 388 93 A \
5732.24 46.62 | -27.38 74 39.38 32.86 7.03 32.65 | 388 93 P |V
5748.935 44 .53 -9.47 54 37.25 32.89 7.04 32.65 388 93 A \
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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«auanas.  FCC RF Test Report Report No. : FR740120E
5431.2 47.72 -26.28 74 40.93 32.5 6.84 32.55 | 108 116 P H
5452.9 41.48 -12.52 54 34.67 32.5 6.86 32.55 | 108 116 A H
* 5670 100.52 - - 93.36 32.78 7 32.62 | 108 116 P H
* 5670 93.93 - - 86.77 32.78 7 32.62 | 108 116 A H
802.11n 5730.98 53.08 -20.92 74 45.84 32.86 7.03 32.65 | 108 116 P H
HT40 5738.225 44.43 -9.57 54 37.15 32.89 7.04 32.65 | 108 116 A H
CH 134 5443.8 46.05 -27.95 74 39.26 325 6.84 32.55 | 366 92 P \
5670MHz 5452.9 38.81 -15.19 54 32 325 6.86 32.55 | 366 92 AV
* 5670 96.93 - - 89.77 32.78 7 32.62 | 366 92 P \
* 5670 89.67 - - 82.51 32.78 7 32.62 | 366 92 AV
5730.665 47.09 -26.91 74 39.85 32.86 7.03 32.65 | 366 92 P \
5738.54 39.52 -14.48 54 32.24 32.89 7.04 32.65 | 366 92 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 3 - 5470~5725MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11020 47.28 -26.72 74 61.35 40.46 10.06 65.11 100 0 P H
16530 45.91 -28.09 74 47.87 39 13.97 | 55.62 100 0 P H
802.11n H
HT40 H
CH 102 11020 46.56 -27.44 74 60.63 40.46 10.06 65.11 100 0 P \
5510MHz 16530 44.78 | -29.22 74 56.19 39 13.97 | 65.07 | 100 0 P |V
\Y
\Y
11100 46.69 -27.31 74 60.91 40.24 10.18 | 65.16 100 0 P H
16650 4562 |-28.38 74 56.56 39.37 13.95 | 64.94 | 100 0 P | H
802.11n H
HT40 H
CH 110 11100 46.16 -27.84 74 60.38 40.24 10.18 65.16 100 0 P Vv
5550MHz 16650 47.04 | -26.96 74 57.98 | 39.37 | 1395 | 64.94 | 100 0 PV
Vv
Vv
11340 45.01 -28.99 74 59.58 39.63 10.58 65.3 100 0 P | H
17010 46.87 -27.13 74 56.43 40.45 13.92 64.58 100 0 P H
802.11n H
HT40 H
CH 134 11340 4514 | -28.86 74 59.71 39.63 10.58 65.3 100 0 P |V
5670MHz 17010 45.99 | -28.01 74 55.55 | 40.45 | 13.92 | 64.58 | 100 0 P |V
Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
5467.36 57.75 -16.25 74 50.93 32.5 6.87 32.55 100 118 P H
5463.04 48.24 -5.76 54 41.43 32.5 6.86 32.55 100 118 A H
* 5530 99.18 - - 92.32 32.53 6.9 32.57 100 118 P H
* 5530 91.61 - - 84.75 32.53 6.9 32,57 | 100 | 118 A | H
802.11ac 5752.4 49.66 -24.34 74 42.36 32.91 7.04 32.65 100 118 P H
VHT80 5746.1 40.16 -13.84 54 32.88 32.89 7.04 32.65 100 118 A H
CH 106 5467.25 50.31 -23.69 74 43.49 32.5 6.87 32.55 393 96 P \
5530MHz 5458.85 4255 |-11.45 54 35.74 32.5 6.86 3255 | 393 96 AV
* 5530 94.8 - - 87.94 32.53 6.9 32.57 | 393 96 P \
* 5530 86.76 - - 79.9 32.53 6.9 32.57 | 393 96 A \
5754.605 47.01 -26.99 74 39.69 32.91 7.06 32.65 | 393 96 P |V
5740.43 47.48 -6.52 54 40.2 32.89 7.04 32.65 393 96 A \
5363.65 47.22 -26.78 74 40.47 32.5 6.79 32.54 100 119 P H
5452.55 411 -12.9 54 34.29 32.5 6.86 32.55 100 119 A H
* 5610 99.28 - - 92.25 32.67 6.96 32.6 100 | 119 P | H
* 5610 92.06 - - 85.03 32.67 6.96 32.6 100 | 119 A | H
802.11ac 5738.225 48.66 -25.34 74 41.38 32.89 7.04 32.65 100 119 P H
VHT80 5745.47 41.4 -12.6 54 34.12 32.89 7.04 32.65 100 119 A H
CH 122 5440.65 46.82 -27.18 74 40.03 32.5 6.84 32.55 376 94 P \
5610MHz 5452.9 40.24 | -13.76 54 33.43 32,5 686 | 3255 | 376 | 94 | A |V
* 5610 94.9 - - 87.87 32.67 6.96 32.6 376 94 P \
* 5610 87.1 - - 80.07 32.67 6.96 32.6 376 94 A \
5759.96 49.42 -24.58 74 42.11 32.91 7.06 32.66 376 94 P \
5752.085 44.95 -9.05 54 37.65 32.91 7.04 32.65 376 94 A \
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11060 46.38 -27.62 74 60.55 40.33 10.12 65.14 100 0 P H
16590 45.88 -28.12 74 57.09 39.16 13.96 65.01 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 45.77 -28.23 74 59.94 40.33 10.12 65.14 100 0 P \
5530MHz 16590 49.17 | -24.83 74 60.38 | 39.16 | 13.96 | 65.01 | 100 0 P |V
\Y
\Y
11220 45.71 -28.29 74 60.08 39.94 10.4 65.23 100 0 P H
16830 46.64 | -27.36 74 56.93 39.88 13.93 | 64.77 | 100 0 P | H
802.11ac H
VHT80 H
CH 122 11220 46.42 -27.58 74 60.79 39.94 10.4 65.23 100 0 P Vv
5610MHz 16830 46.28 | -27.72 74 56.57 | 39.88 | 13.93 | 64.77 | 100 0 PV
Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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Emission below 1GHz
WIFI 802.11n HT40 (LF @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
31.08 22.01 -17.99 40 30.37 23.78 0.53 32.75 - - P H
102.09 22.33 -21.17 43.5 37.65 16.24 0.97 32.77 - - P H
249.51 29.38 | -16.62 46 41.8 18.36 1.53 32.73 - - P H
508.6 25.05 |-20.95 46 31.35 23.97 2.11 32.89 - - P H
741.7 30.35 -15.65 46 32.01 28.18 2.51 32.95 - - P H
868.4 31.42 | -14.58 46 31.28 29.25 2.7 32.49 | 100 0 P H
H
H
H
H
H
802.11n
H
HT40
LF 31.62 25.71 -14.29 40 34.51 23.34 0.53 32.75 - - P |V
34.86 24.57 -15.43 40 34.69 22.01 0.53 32.75 - - P Vv
68.61 28.19 -11.81 40 47.74 12.26 0.77 32.75 | 100 0 P |V
519.8 2458 | -21.42 46 30.77 24.07 2.11 32.9 - - P |V
729.8 28.75 -17.25 46 30.94 27.7 2.48 32.96 - - P Vv
959.4 33.15 |-12.85 46 30.12 31.08 2.79 31.65 - - P |V
\Y
Vv
\Y
\Y
Vv
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
SPORTON INTERNATIONAL INC.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

A calculation example for radiated spurious emission is shown as below:

WIFI

Note

Frequency

Level

Over

Limit

Read

Antenna

Cable

Preamp

Ant

Table

Peak

Pol.

Ant.

Limit

Line

Level

Factor

Loss

Factor

Pos Pos

Avg.

142

(MHz )

(dBuV/m)

(dB)

(dBuV/m)

(dBuV)

(dB/m)

(dB)

(dB)

(cm)

(deg)

(P/A)

(HIV)

802.11b
CH 01
2412MHz

2390

55.45

-18.55

74

54.51

32.22

4.58

35.86

103 | 308

P

H

2390

43.54

-10.46

54

42.6

32.22

4.58

35.86

103 | 308

A

1. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBpV/m) — Limit Line(dBpV/m)

= 55.45(dBuV/m) — 74(dBpV/m)

=-18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBpV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBpV/m)

=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

SPORTON INTERNATIONAL INC.
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Appendix D. Radiated Spurious Emission

Temperature : 22~25°C

Test Engineer : Tsung Lee, Stan Hsieh, and Kyle Chuang

Relative Humidity : (44~45%

Note symbol

-L Low channel location

-R High channel location

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : D1 of D129



saronis. FCC RF Test Report Report No. : FR740120E

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH36 5180MHz

142 Horizontal Fundamental

Date: 2017-04.24.

Jasaum) bz au 24
- -
d d
;
90| AAM 90|
r r
o
=, O P BT e L e = PSR e
" b l WWWMMM
“ l w
" "
N S 3 N o £ o0 e o7
ooy s
s o3crHio-Hy sie 03¢0y
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBWIO00000KkH2 VEW-3000000KHz SWT-AUTo RBWIO00000KH2 VEW:3000000KHz SWT-Avto
Detector :Peak Detector :Peak
Peak brojeet 740120 brogeet:740120
ode 1 ode 1
 asaum) sz u 2t
15
d

N
30|
10|
0 5030 5050, 5070. 5090, 5110, 5130 5150 5170, 5190 5210 5230, 5260
Frequency (MHz)
Site :03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector +Peak

Avg. s T Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
. ‘ o Foe e
[ afo . ol T
»MMWW
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
oo sson e St BB ATIN
Detector : Peak Detector : Peak
Peak broject 740120 Project  :740120
Mode i1 Mode i1
u
o /
/
o
"
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. ot -rabiz0 Left blank
Mode i1

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : D3 of D129



SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
<
50| 50 B e
i, n . et T
iy > b
'AWW
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
oo e S oo s es s ot
Detector : Peak Detector : Peak
Peak broject 740120 Project :740120
Mode :2 Mode i2
90| N
"
“’ o
o
"
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. ot -rabiz0 Left blank
Mode :2

SPORTON INTERNATIONAL INC.
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - R

1+2 Horizontal Fundamental

vat: 20170024
1
1
A
2 &
veax ot 74
7 / \
ol il J sl T AT
30
1

180 5210, 5230, 5250 5270, 5290, 6310, 5330, 5350, 6370, 5300. 5410. 5430, 5460
Frequency (MHz)
Site +03CHIO-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Erzg{c:w Zj:)klzo Left blank

Date: 2017.04.24

180 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 6370. 5300, 5410, 5430, 5460

y (Mz)

Site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak

Avg. o T Left blank

SPORTON INTERNATIONAL INC.
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - L

1+2 Vertical Fundamental

s o sz 024 o014 24
r m
9| ey 9|
% w
i, \ I I o AR S——T
W«ww
oo rcuons
sie 0acHI0 Y sire 0acHI0 Y
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
RBWH1000.000KHz VEW:3000.000KHz SWTuto RBWHI000.000KHz VEW:3000.000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak broject 740120 Project :740120
Mode i2 Mode i2
s oy oo 017024

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. roect < raotz0 Left blank
g

Mode

SPORTON INTERNATIONAL INC.
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

142

Vertical Fundamental

Date: 20170424

Avg.

) i M "
N
o
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
e o e T o
Detector : Peak
Peak ot s74otz0 Left blank
Mode :2
o
-
o
J
.WWJ Y
N
o

180

Site
Condition

Detector
Project
Mode

5210, 5230. 5250. 5270, 5290 5310, 5330 5360, 570, 5390, 5410, 5430, 5460
y (Mz)
+03CHI0-HY
: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
:Peak

o Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

142

Horizontal

Fundamental

Froquency (Hz)

sie o3crioHy
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg . broject <740120
Mode i3

s o sz 024 o014 24
r m .
VW
5 A 50 S
¥ vl WWWWMW‘W
i
oo rcuons
sie 0acHI0 Y sire 0acHI0 Y
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBW1000.000KHz VEW:3000.000KHz SWTAuto RBWHI000.000KHz VEW:3000.000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak broject  :740120 Project  :740120
Mode i3 Mode i3
s oy oo 017024
w mw
%
: "
»
"

Left blank
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SPORTON LAB. FCC RF Test

Report

Report No. : FR740120E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

142

Horizontal

Fundamental

180

Site
Condition

Detector

Avg . Project

Mode

5210, 5230. 5250. 5270, 5290 5310, 5330 5360, 570, 5390, 5410, 5430, 5460
y (Mz)
+03CHI0-HY
: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
:Peak
:740120
i3

WA
w i
N
50/ W D &
P v g A ”
N
o
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
e oz
Detector : Peak
Peak ot s74otz0 Left blank
Mode 13
o v
o / !
o /
[ 1
N
o

Left blank
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - L

1+2 Vertical Fundamental

- vusorros s - b rros s
r m
Ity Iy 50 ooy
e T bt I ————
L
oo rcuons
sie oacro-ny site oacro-ny
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
RBWI000000KH2 VBW:3000.000KHz SWTAuto RBWI000000KH2 VBW:3000000KHz SWTAuto
Detector :Peak Detector :Peak
Peak broject  :740120 Project  :740120
Mode i3 Mode i3
- oo 017024

\

,Q I

000 5030 5050. 5070. 5090, 50, 5130, 5150, 5170, 5190 5210 5230, 5260
Froquency (1Hz)

Site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e e Left blank

Mode

SPORTON INTERNATIONAL INC.
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - R

1+2 Vertical Fundamental

Date: 20170424

pEaK_oe|74
r ﬁ \
| & bl 1 n Mt

180 5210, 5230, 5250 5270, 5290, 6310, 5330, 5350, 6370. 5300, 5410, 5430. 5460
Frequency (MHz)

Site +03CHIO-HY

Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Erzg{c:w Zj:)klzo Left blank

Date: 2017.04.24

180 5210, 5230 5250 5270, 5290, 5310, 5330, 53%0. 6370, 5300, 5410, 5430, 5460
y (Mz)

Site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak

Avg . Z‘:éch :;40120 Left blank
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH36 5180MHz

142 Horizontal Fundamental

Date: 2017-04.27

Date: 2017-04.27

i \
itk Mw WWMWM . e

) st S
i ot
[PPSR e
30 E
10 10
0 5030, S0 5070, 5090, 50 5130 5150, 5170, 5190 &210. 5230 5200 000 2000 000 2000, 5000, 5000, 7000
Frequency (WH:) Frequency (WHe)

site +03CHIO-HY site $03CHIO-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m
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802.11n HT20 CH36 5180MHz
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Peak

Date: 2017-04.27
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L
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Horizontal

Fundamental

Date: 2017-04.27
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Mode
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Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH44 5220MHz - R

1+2 Horizontal Fundamental

Date: 2017-04.27
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Site +03CHIO-HY
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m
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802.11n HT20 CH44 5220MHz - L
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Fundamental

Date: 2017-04.27
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH44 5220MHz - R

1+2 Vertical Fundamental
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH48 5240MHz - R

1+2 Horizontal Fundamental

Date: 2017-04.27

9
PEAK_BE|74
7|

180 5210, 5230, 5250 5270, 5290, 6310, 5330, 5350, 5370. 5300, 5410, 5430, 5460
Frequency (MHz)
Site +03CHIO-HY
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Avg. o T Left blank
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH48 5240MHz - R

1+2 Vertical Fundamental

Date: 2017-04.27
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saronis. FCC RF Test Report Report No. : FR740120E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH38 5190MHz - L

142 Horizontal Fundamental

Date: 2017-04.27

A (@Buvim) Date: 20170427

,

a0 g %
veaw 74

7 7
| J o st

N r i A, . M 50[

byl
ety
LT
“ 2
e .
oS0 s S S S0 SR SR S0 Em0 S w0 o0 o o oo £ o T
ooy s
sie oacHI0 Y sie oacHI0 Y
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
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Avg. o o Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : D22 of D129



saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH38 5190MHz - R

1+2 Horizontal Fundamental

Date: 2017-04.27
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Avg. Sl Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

Band 1 5150~5250MHz Band Edge @ 3m

802.11n HT40 CH38 5190MHz - L

Fundamental

Date: 2017-04.27
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Mode 119
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH38 5190MHz - R

1+2 Vertical Fundamental

Date: 2017-04.27
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Peak e Left blank

Date: 2017.04.27
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Avg. Sl Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : D25 of D129



saronis. FCC RF Test Report

Report No. : FR740120E
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Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L
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Date: 2017-04.27
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o eo e oW s e oG VNSO ot
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Avg. ) Left blank
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH46 5230MHz - R

1+2 Horizontal Fundamental

Date: 2017-04.27
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Peak Erzg{c:w Zz:)klzo Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
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Avad. P Left blank
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m
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Mode 20

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR740120E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)
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Fundamental

Date: 2017-04.27
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Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
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v Detector Peak e a n
A . project 740120 Left blank
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saronis. FCC RF Test Report

Report No

. : FR740120E
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Band 1 5150~5250MHz Band Edge @ 3m
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Left blank
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FCC RF Test Report

Report No. : FR740120E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m
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1+2 Vertical
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

) (@BuVim)

Date: 2017-04.27

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak

PEAK 74
a6 54
BRI S o S
oSy
e
000 2000, ED 000, 5000, 5000, 7000
Frequency (MHz)
+03CHIO-HY
Condition +PEAK_74 3m HORN 9120D-HF VERTICAL

)
Site +03CHI0-HY

000 5030 5050. 5070. 5090, 50, 5130, 5150, 5170, 5190 5210 5230, 5260
requency (1)

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg . broject <740120
Mode 126

Peak broject  :740120 Project  :740120
Mode 126 :26

s oy P

»
/hv(\vf\q
70/ V k
%
N

" ‘

Left blank
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH42 5210MHz - R

1+2 Vertical Fundamental

Date: 2017-04.27

e

I
% b

s i

180 5210, 5230, 5250 5270, 5290, 6310, 5330, 5350, 5370. 5300. 5410, 5430, 5460
Frequency (MHz)
Site +03CHIO-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak E%E:r Z?)klzo Left blank

Date: 2017.04.27

AV ™\
v

TRk

180 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 6370. 5300, 5410, 5430, 5460
y (Mz)

Site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak

Avg. Sl Left blank
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saronis. FCC RF Test Report Report No. : FR740120E

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

1+2

Horizontal Vertical

Date: 2017-04.27

Avg.

AAAAAAA
st bt
« = « - :
» M
TR TN THK0 R TRoR e T 1o o TR T TR0 T THoR T TR0 oM
Condition :PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition :PEAK_74 3m HORN 9120D-HF VERTICAL
Peak Derector Derector ek
Project Project 740120
Mode Mode i1
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

142

Horizontal

Vertical

Date: 2017-04.27

PERK 74

Avg.

000 4000,6000.8000. 12000 16000, 20000. 24000, 28000 32000.  36000. 40000
Froquency (MH2)

)

site oacHIoHY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
Peak Detector ek
et or O
Modé :2

Date: 2017-04.27

PEAK 74

AVG 54

1000 4000.6000.8000. 12000, 16000, 20000, 2
Frequency (1Hz)

Site +03CHIO-HY

Condition +PEAK_74 3m HORN 9120D-HF VERTICAL

Detector +Peak

Project :740120

Mode. :

4000, 26000, 32000 36000, 40000
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11a CH48 5240MHz

1+2 Horizontal Vertical

Date: 2017-04.27 ) (@BuVim) Date: 2017-04.27
130 130
10 0
9 90
PERK 74 PEAK 74
7| 9
AVG 54
50| 1 50|
30 30
10] 10]
000 4000,6000.8000. 12000 16000, 20000. 24000, 28000 32000.  36000. 40000 1000 4000.6000.8000. 12000, 1 4000, 26000, 32000 36000, 40000
Frequency (MH2)

000, 20000 2
Frequency (1Hz)

sire £ 03CHIOHY site £ 03CHIOHY

Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
Pea k Defector  Peak Defector Peak

Project $740120 Project 740120

Mod 2 Mode :

Avg.
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11n HT20 CH36 5180MHz
142 Horizontal Vertical

Date: 2017-04.28

AAAAAAA
st bt
« - . « - .
» M
TR TN THK0 R TRoR e T 1o o TR T TR0 T THoR T TR0 oM
Condition :PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition :PEAK_74 3m HORN 9120D-HF VERTICAL
Peak Derector ek Derector ek
pojeet 740120 poject 740120
Mode 110 Mode 110

Avg.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH44 5220MHz

142

Horizontal

Vertical

Date: 2017-04.28

PERK 74

Avg.

000 4000,6000.8000. 12000 16000, 20000. 24000, 28000 32000.  36000. 40000
Froquency (MH2)

)

site oacHIoHY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
Peak Detector ek
o e
oo o

Date: 2017-04.28

PEAK 74

AVG 54

1000 4000.6000.8000.

Site +03CHIO-HY

Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak

Project :740120

Mode 11

12000, 16000, 20000. 24000, 28000 32000, 3000, 40000
Frequency (1Hz)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH48 5240MHz

142

Horizontal

Vertical

Date: 2017-04.28

PERK 74

Avg.

e
site oacHIoHY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
Peak Detector ek
et O
oo &

Date: 2017-04.28

PEAK 74

AVG 54

1000 4000.6000.8000. 12000, 16000, 70000, _ 24000  28000. 32000, 36000, 40000
Froquency (MH2)

Site +03CHIO-HY

Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak

Project :740120

Mode 12
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saronis. FCC RF Test Report Report No. : FR740120E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11n HT40 CH38 5190MHz
142 Horizontal Vertical

Date: 2017-04.28

AAAAAAA
st bt
50) T 3 50 + 2
» M
TR TN THK0 R TRoR e T 1o o TR T TR0 T THoR T TR0 oM
Condition :PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition :PEAK_74 3m HORN 9120D-HF VERTICAL
Peak Derector ek Derector ek
pojeet 740120 poject 740120
Mode 119 Mode 119

Avg.
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WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH46 5230MHz

142

Horizontal

Vertical

Date: 2017-04.28

PERK 74

Avg.

e
site oacHIoHY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
Peak Detector ek
o e
oo i

Date: 2017-04.28

PEAK 74

AVG 54

1000 4000.6000.8000. 12000, 16000, 70000, _ 24000  28000. 32000, 36000, 40000
Froquency (MH2)

Site +03CHIO-HY

Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak

Project :740120

Mode 20
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saronis. FCC RF Test Report Report No. : FR740120E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11ac VHT80 CH42 5210MHz
142 Horizontal Vertical

Date: 2017-04.28

AAAAAAA
st bt
w - 2 « ; =
» M
TR TIE THK0 R TRoR T T 1o W W e
Condition :PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition :PEAK_74 3m HORN 9120D-HF VERTICAL
Peak Derector ek Derector ek
pojeet 70120 poject L 7a0120
Mode 126 Mode 126

Avg.
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saronis. FCC RF Test Report Report No. : FR740120E

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - L

- oo 20170424 - oo 20170424
- 15
o o
w w
u 7
e 54
50( 4 500 =
. y PR wwmww by » WWMM ——
WM
» %
| w
oSS 50%. TR 505 BTG 5156 5150 5170 5190 5210 525 256 5270 580 9059 o o0 T o0 o 700
Trecvene ) Froaseney )
site {03CHI0.HY site {03CHI0HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBWAI000.000KHz VBW-3000.000KHz SWT:Auto RBWAI000.000KH2 VBW:3000.000KHZ SWT-Auto
Detector :Peak Detector :Peak
Peak projeet 740120 brogeet 740120
Mode 4 Mode 4
stsorm) oo 20170424
)
o
90| :
7
«
; R, N
»
1w
oSS 50%.FiTE 505 BTG 5150 5150 510, 510 5210, 590, 5250 5770 o B0 50
Trecvonc )
site J03cHI0HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
. REWH000.000KHz VBW-1 000Kz SWT Auto
Detector :Peak
Avg . project “740120 Left blank
Mode 4
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

142

Horizontal

Fundamental

Date: 20170424

130

=

/ ‘\M
WWW'J LTS T TR SR AT

PEAK_BE 74

Avg.

220 5250, 5270, 5290 6310, 5390, 5350 370. 5390 5410 5430, 450
y (z)
Site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak
Project :740120
Mode 4

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
T AT
Detector : Peak
Peak ot c7adi20 Left blank
Mode 4

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

~
WIFI Band 2 5250~5350MHz Band Edge @ 3m
90| Y 0|
- ., P TIY - e (e e
by " ot iy bt WWWWW
-
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
oo o s oo b vawsoco oo vt
Detector : Peak Detector : Peak
Pe a k Project 740120 Project 740120
Mode 4 Mode
o ’
"
50 /
.
o
"
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. ot 7abiz0 Left blank
Mode 4
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

142

Vertical

Fundamental

—
0

90| M\”“\

70| \ﬂ

g e i

.
"
o
o
=)

Site

220 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430,
Frequency (MHz)

+03CHIO-HY

i
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

220 5250, 5270, 5290 6310, 5390, 5350 370. 5390 5410 5430,

y (z)

Site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak

Project :740120

Mode 4

450

P k Detector +Peak
Project $740120 L ft bl k
ea ert blan
Date: 2017-04.24

130

10l

| A

M

[

50/ 4 y

Lot

30l

10]

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D46 of D129



saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH60 5300MHz - L

1+2 Horizontal Fundamental

- o017 024 o o014 24
s
r m
.
« w ——vs
e i o WWWWWW s
FE—
Trens rcuons
sie oacro-ny site oacro-ny
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBW1000.000KHz VBW:3000.000KHz SWTAuto RBWI000000KH2 VBW-3000000KHz SWTAuto
Detector :Peak Detector :Peak
Peak broject 740120 Project  :740120
Mode :5 Mode :5
- o017 024
\

90
70|

. A

000 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. roect - aotz0 Left blank
Mode :5
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WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

142

Horizontal

Fundamental

oo 20170424
)
o
o
« [
r
% MJ
Prarirr o] TR, y i
5
|
Era

220 5250 5270, 5290 6310, 5390, 530 5370, 5300, 5410,
Frequency (HH2)

Site +03CHIO-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

)

Avg.

i

220 5250, 5270, 5290 6310, 5390, 5350 370. 5390 5410 5430, 450
y (z)
Site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak
Project :740120
Mode 5

Detector +Peak
Peak ;nuzu 1740120 Left blank
ode 5
Date: 2017.04.24
130]
0]

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

142

Vertical

Fundamental

Avg.

Site

Frequency (MHz)
+03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak

Project :740120

Mode 5

- vusorros s - b rros s
s
r m
% « ~
PP Py T WA A PR—
il
Taney rcuons
sie oacro-ny site oacro-ny
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
RBWI000000KH2 VBW:3000.000KHz SWTAuto RBWI000000KH2 VBW:3000000KHz SWTAuto
Detector :Peak Detector :Peak
Peak broject 740120 Project  :740120
Mode :5 Mode :5
- o017 024
»
.
«
.
»
"

Left blank
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WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

142

Vertical

Fundamental

Avg.

220 5250, 5270, 5290 6310, 5390, 5350 370. 5390 5410 5430, 450
y (z)

Site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak

Project :740120

Mode 5

90 i
§
b ‘M(‘““/ W "
i bt Pt
u
o
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
e o e T o
Detector : Peak
Peak ot s7dotz0 Left blank
Mode :5

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

142

Horizontal

Fundamental

o X
sop e
B
1w
= wwm B mwwe W S
Heenc s
site 03010y
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg . broject <740120
Mode 6

) aBum) vate: 20170424 ) By vates 20170424
1 130
1 o
N
a0 o0
pe e 74 pec 74
) )
50) 50/ G | e
A R R TN A W st
»M
30 30
1 "
= T B ml W s S0 sm o0 7000 e o0 £ o0 7a00
Heauoncy iz Froquency ()
site £ 03CHIOHY site £03CHIOHY
Condition H K_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000000KHz SWTiAuto
Detector Detector : Peak
Peak Project Project  :740120
Mode Mode :6
) By vate: 2017.0424
1
1

Left blank
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FCC RF Test Report

Report No. : FR740120E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

142

Vertical

Fundamental

Peak

Date: 20170424

/ \« eac e 74
;

5350, 70, 5390, a0, 5430, 5450, 5450

Frequency (1Hz)

+ PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 20170424

PEAK 74

VG 54
lemimainbpromtor e 4

RISV e
NI

2000, 00, 5000,

4000
Froquency (1Hz)

+03CHIO-HY

+PEAK_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
:Peak

:740120

‘6

Avg.

Date: 2017.04.24

ave_e 54|

5350, B 5390, a0, EED 5450, 5450

Froquency (1Hz)

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank
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Report No. : FR740120E

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

142

Horizontal

Fundamental

Avg.

0 5030, 5050, 5070, 5090, 5110. 5130.

150, 5170, 5190, 5210, 5230, 5250. 5270, 5290, 5310, 5340
Frequency (MHz)

Site :03CHIO-HY

Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Aute

Detector +Peak

Project :740120

Mode 13

bszorruzr - sz auzr
1 1
e e
n | n
dv AVG_54|
0l 1 0 - 50| e |
ot . ok : e g A S
i
“ 2
e .
oo S5k S0 S0%. ST YR 57505170 68 . %0 50 570 e o0 3 o0 o o oo o o T
ey cavney ot
sie oacHI0 Y sie oacHI0 Y
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBWH1000 000KHz VBW:3000.000KHz SWTAuto RBWH1000.000KHz VBW:3000.000KHz SWT:Auta
Detector :Peak Detector :Peak
Peak brojeet 740120 brogeet:740120
ade e Hade e
v sz ouzr
-
e
»
n
=
1 My
%
r

Left blank
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WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

142

Horizontal

Fundamental

o )
"
‘
s M
= et T
u
"
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
A AR AN
Pea k Detector : Peak e a n
PO Left blank
Mode 113
0] m
" )
50/ ,uJ'/ Y
Jsondne 1
u
"
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. et 7i0l20 Left blank
Mode 113
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

142

Vertical

Fundamental

Avg.

Site
Condition

000 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230 5250, 5270 5290, 5310, 5

Froquency (1Hz)

+03CHI0-HY
: AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector
Project
Mode

:Peak
:740120
13

sy sz 427 o w2017 au21
r m
% s g
M " s P i
L i st A o A
S
Trens rcuons
sie 0acHI0 Y sire 0acHI0 Y
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
RBWH1000.000KHz VEW:3000.000KHz SWTuto RBWHI000.000KHz VEW:3000.000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak broject 740120 Project 740120
Mode 113 Mode 113
s aouimy e
" g
L] L
»
"

Left blank
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

142

Vertical

Fundamental

a0 ./"'\
"
!A \
L i
4
S .
"
4
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
A AL
Pea k Detector : Peak e a n
o Left blank
Mode 113
" 2
" f |
% / i
"
J
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. ot -rabiz0 Left blank
Mode 113

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - L

142

Horizontal

Fundamental

Date: 2017-04.27

:
o
SR | I !
: e i —
" i W”W Pl
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
B A B
Detector :Peak Detector :Peak
Peak broject :740120 Project  :740120
Mode 114 Mode 114
-
B ) \
.
4
;
: R \\g
"
.
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. ) Left blank
Mode 114

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH60 5300MHz - R

1+2 Horizontal Vertical

[—
o
Mlisd

w
o
o )

ey ST ot »
p
|

s o

sie oacHI0Hy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e e Left blank

Mode

Date: 2017.04.27

R Ml

30
10]
220 5250, 5270, 5290 6310, 5390, 5350 370. 5390 5410 5430, 450
y (z)
Site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak

Avg. o T Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - L

142

Vertical

Fundamental

Site
Condition

Detector

Avg . Project

Mode

0005030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270 5290, 5310, 5

Froquency (1Hz)

+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
:Peak

:740120

14

Left blank

- vusrrosan - vus vt oszn
r m
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50/ 1 50/ g
s i P
f f v Fatlib Wm»x«wm
[I—
Taney rcuons
sie oacro-ny site oacro-ny
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
RBWI000000KH2 VBW:3000.000KHz SWTAuto RBWI000000KH2 VBW:3000000KHz SWTAuto
Detector :Peak Detector :Peak
Peak broject  :740120 Project  :740120
Mode 114 Mode 114
e
»
.
? ]
) y
E
"

SPORTON INTERNATIONAL INC.
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saronis. FCC RF Test Report

Report No

. : FR740120E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
w M
"
50 et MM” o " " i
u
"
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
oo o s
Pea k Detector : Peak e a n
P o Left blank
Mode 114
o
"
o
o
"
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
V Detector : Peak e a n
Ava. o o Left blank

SPORTON INTERNATIONAL INC.
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saronis. FCC RF Test Report Report No. : FR740120E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH54 5270 - L

142 Horizontal Fundamental

bszorruzr - sz auzr
12 0
d d
» Ll »
r r
l{ e s
50/ + 50/ A caponnaritn|
bt e wihrosesedon " MMMWWWMMW«M e
)
“ w
" "
R0 S0 AT ST SV T SV AR o A S S 0 3 o £ o0 .
eene s
sie o3crHio-Hy sie 03¢0y
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBWIO00000KkH2 VEW-3000000KHz SWT-AUTo RBWIO00000KH2 VEW:3000000KHz SWT-Avto
Detector :Peak Detector :Peak
Peak projeet 740120 brogeet:740120
ode a ode 2
ym sz ouzr
15
d
»
r
« b,
0 S S O IS T O 0‘Mwwﬂ‘ Acin|
“
"
S50 AT 0% 410578

50 5170. 5190, 5210. 5230, 5250, 5270. 5290, 5310, 5340
Frequency (MHz)

:03CHIO-HY

+ AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

o Left blank

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH54 5270 - R

1+2 Horizontal Fundamental

Date: 2017-04.27

o
PEAK_BE 74
0

) JJLMJ \MMM TP TR I WA

220 5250, 5270, 5290 6310, 5330, 530 6370, 5390 5410, 5430, a0
Frequency (MHz)

Site +03CHIO-HY

Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Erzg{c:w Z?:)klzo Left blank

Date: 2017.04.27

e A TN I N
30
10]
220 5250, 5270, 5290 6310, 5390, 5350 370. 5390 5410 5430, 450
y (z)
Site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

Avg. e 7o Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH54 5270 - L

1+2 Vertical Vertical

sy sz 427 - vus vt oszn
-
r m
a0 \W a0
E + Ny 50/ batdesf
0 4 W el i St
iy A »MM/ ol L. b
I
Trens rcuons
sie 0acHI0 Y sire 0acHI0 Y
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
RBWH1000.000KHz VEW:3000.000KHz SWTuto RBWHI000.000KHz VEW:3000.000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak broject :740120 Project  :740120
Mode 221 Mode s21
s aouimy e

“ ; b ]

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. roect < raotz0 Left blank

Mode s21

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH54 5270 - R

1+2 Vertical Vertical

Date: 2017-04.27

£y
1
= V/ LW MMJL' kgl n

o
30
10]
220 5250 5270, 5290 6310, 5330, 5350 6370 5390 5410, 5430, 450
Frequency (MHz)
Site +03CHIO-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Erzg{c:w Z?:)klzo Left blank

Date: 2017.04.27

P / .
[ R .
E
10
S T O T
y (aha)
site +03CHI0-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

Avg. Sl Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH62 5310 - L

1+2 Horizontal Fundamental

s i) vusrrosan e
r 1.0
<
o P %
E 1 1 50/ r W
i i u sl vt MWMMWM”WW
e rcuons
sie oacro-ny site oacro-ny
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBWI000000KH2 VBW:3000.000KHz SWTAuto RBWI000000KH2 VBW-3000000KHz SWTAuto
Detector :Peak Detector :Peak
Peak broject :740120 Project  :740120
Mode 122 Mode 122
- e

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. ot 020 Left blank

Mode 22

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH62 5310 - R

1+2 Horizontal Fundamental

Date: 2017-04.27

o P
S
I W

“MWWWU WMWMWWWWM

220 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430, 450
Frequency (MHz)

Site +03CHIO-HY

Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Erzg{c:w Zz)klzo Left blank

Date: 2017.04.27

130]
0]
9| T
/ . avo s 54
50 Lol
™ S S SN SN P
30|
10
720 5250 5270 5290, G310, 5330 5350 5370 590 G410 5430 5460
y (abz)
site +03CHIOHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

Avg. Sl Left blank

SPORTON INTERNATIONAL INC.
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

142

Vertical Fundamental

Avg.

Site
Condition

Detector
Project
Mode

+03CHI0-HY

: AV6_BE_54 3
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak
:740120
22

Froquency (1Hz)

m HORN 9120D-HF VERTICAL

Left blank

sy sz 427 - vus vt oszn

-

r m

50| 50/ Ll byl

Ay b, ‘
T I e S Mﬁmmwwmww
Trens rcuons
sie 0acHI0 Y sire 0acHI0 Y
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
RBWH1000.000KHz VEW:3000.000KHz SWTuto RBWHI000.000KHz VEW:3000.000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak broject 740120 Project  :740120
Mode 122 Mode 122
s aouimy e
»
f\ﬁ»\
.
50 fn) \"
1 s
»
"

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH62 5310 - R

1+2 Vertical Fundamental

Date: 20170427
120
o
90| //me‘l
pea od 74
7
N J/ i
0 i N‘MV’M
v ppiand ripoyilopubopg vt hing
Y
1
7 wm w0 om0 S0 550 60 B0 S0 S0 SB0 5
reauency (WH:)
Site £03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector

Peak e Left blank

Date: 2017.04.27
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«
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) i I
o ]
5
|
s ST S S S T S T B B 5w
i
site {03cHIOHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

Avg. Sl Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronis. FCC RF Test Report Report No. : FR740120E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH58 5290MHz - L

142 Horizontal Fundamental

Date: 2017-04.27
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oo ek 507 S0%. 56 YR 5750517 6 i %0530 57 e o0 3 o0 o o oo o o T
ey s
sie oacHI0 Y sie oacHI0 Y
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBWH1000 000KHz VBW:3000.000KHz SWTAuto RBWH1000.000KHz VBW:3000.000KHz SWT:Auta
Detector :Peak Detector :Peak
Peak brojeet 740120 progeet :740120
ade 2 Hade a7

Date: 2017-04.27
130
10
90 AT
0 [ W
50|
e
1 I
30|
10|
0 5030, 5050, 5070, 5090, 5110. 5130.

150, 5170, 5190, 5210, 5230, 5250. 5270, 5290, 5310, 5340
Frequency (MHz)

Site :03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Aute

Detector +Peak

Avg. s T Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH58 5290MHz - R

1+2 Horizontal Fundamental

Date: 2017-04.27

P PN et
I

yl PEAK_BE 74

j ;
et WN%WWWW

220 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430, 450
Frequency (MHz)

Site +03CHIO-HY

Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak E%E:r Zg:)klzo Left blank

Date: 2017.04.27
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ave 8t 54
o
IS U S A
30
1o
70w i e 0 50 0 B0 590 S0 550 580
requency (H:)
site +03CHIO-HY
Condition + AV6_BE_54 3m HORN 91200-HF HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak

Avg. o T Left blank

SPORTON INTERNATIONAL INC.
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH58 5290MHz - L

1+2 Vertical Fundamental

) (@BuVim) Date: 2017-04.27 ) (@BuVim) Date: 2017-04.27

» %
m g
| i ;. A 50 itz

o + ¢ et - b A A

—
Taney rcuons
sie oacro-ny site oacro-ny
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
RBWI000000KH2 VBW:3000.000KHz SWTAuto RBWI000000KH2 VBW:3000000KHz SWTAuto

Detector :Peak Detector :Peak
Peak broject  :740120 Project  :740120

Mode 227 Mode 227

- e

'\Wum

n [\f
«

LA

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. roect < raotz0 Left blank

Mode 27

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH58 5290MHz - R

1+2 Vertical Fundamental

Date: 2017-04.27

0] \ /W Vﬁwvau"\

PEAK_BE 74

%MW‘J WW“MMWWWWM

220 5250, 5270, 5290 6310, 5330, 5350 6370 5390 5410, 5430, 450
Frequency (MHz)

Site +03CHIO-HY

Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector

Peak e Left blank

Date: 2017.04.27

120
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N /V\f\ Ya
n ry
50| A\
) e _
0
1
7 wm w0 om0 S0 S0 60 B0 S0 S0 SB0 5
S
Site £03CHIO-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector :Peak

Avg. o T Left blank

SPORTON INTERNATIONAL INC.
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Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH52 5260MHz

1+2

Horizontal Vertical

Peak
Avg.

Date: 20170427 A (@Buvim) Date: 20170427
130 130
10 10
90 90
,,,,,,,
70 70
A5 54 A6 54
50) . 2 50 . 2
, 4 |
10| 10| ‘
1000 4000.6000.6000. 12000, 16000, 70000, 24000 26000, 32000, 36000, 40000 1000 4000.6000.6000. 12000, 16000, 70000, 24000 26000, 32000, 36000, 40000
Frequency (MH) Frequency (MHz)
£ 03CHIO-HY. site $03CHI0-HY
+PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
:Peak Detector :Peak
:740120 Project :740120
4 Mode. 4

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
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WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH60 5300MHz

142

Horizontal

Vertical

Date: 2017-04.27

PERK 74

Peak |
Avg.

000 4000,6000.8000. 12000, 16000, 20000. 24000, 28000 32000,  36000. 40000
Froquency (MH2)

)

:PEAK_74 3m HORN 91200-HF HORIZONTAL

Date: 2017-04.27

PEAK 74

AVG 54

+ 3

i

1000 4000.6000.8000.

Site +03CHIO-HY

Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak

Project :740120

Mode. :

12000, 16000, 20000. 24000, 28000 32000 35000, 40000
Frequency (1Hz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH64 5320MHz

142

Horizontal

Vertical

Date: 2017-04.27

PERK 74

Avg.

e
site oacHIoHY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
Peak Detector ek
o e
Modé 16

Date: 2017-04.27

PEAK 74

AVG 54

T 2

i

1000 4000.6000.8000.

Site +03CHIO-HY

Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak

Project :740120

Mode. :

12000, 16000, 20000. 24000, 28000 32000, 3000, 40000
Frequency (1Hz)

SPORTON INTERNATIONAL INC.
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Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11n HT20 CH52 5260MHz
142 Horizontal Vertical

Date: 2017-04.28
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TR T 00 R IO e T 1o o TR T TOT T THoR T T TR0 TR0
Condition :PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition :PEAK_74 3m HORN 9120D-HF VERTICAL
Peak Derector ek Derector ek
s poject 740120
Mode 113 Mode 113

Avg.

SPORTON INTERNATIONAL INC.
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Report No. : FR740120E

Band 3 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

142

Horizontal

Fundamental

Date: 2017-04.27

70

i

Date: 2017-04.27

| B o N o BT [ e B

Avg.

350 5360, 5400, 5420, 5440, 54

Site
Condition

Detector
Project
Mode

£ 03CHIO-HY
+ AV6_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL
ut

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

160, 5430, 5500, 5520, 5540, 5560, 5580, 5600, 5620. 5640, 5660, 56305700
Frequency (MHz)

Left blank

\ )
il % oo
!
s P =
T —— rodmigfrasnbing I ——
e
% w
r 1
05560530075 AR 5460 540 RO, S50 S5 A S5 50, 47 A 5060 SRR ET00 ooz o0 o £ oo
Trequenc e s
site <o3cHio Y site <ocHio Y
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
REW-1000.000KHZ VBW:3000000KHz SWTAuto REW-1000.000KHz VBW:3000000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak brojeet 740120 brogeet :740120
ode 2 ode 2
o
)
g
* rw
70| |
el
%
it e
B N -
%
1

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH102 5510MHz - R

1+2 Horizontal Fundamental

Date: 2017-04.27

PeA B B3

MVWW\

N

A

5450 5480, 5500, 5520, 5540, 5560, 5500, 5600, 5620. 5640, 5660, 5680, 5700, 5720, 5740. 5765
Freaquency (MHz)
Site +03CHIO-HY
ondition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak E%E:r Zz)klzo Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : D99 of D129



saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

142

Vertical Fundamental

Avg.

Site
Condition

Detector
Project
Mode

) (@Buvim) Date: 2017-04.27 ) (@Buvim) Date: 2017-04.27
130 130)
1o o
B N«] B
70 ’K (U | ESSSE R RS SR = = PEAK(U)
2 Y o 58
. by “ e
ormyiropss Pt lyt TP WW‘*MWWMWAW
ooy
E E
10 10
50 5380, 5400, 5420, 5140, 5460, 5480, 5500 5520, 5540. 5560, 5500, 5600, 5620, 5540, 5660, SBEOST00 000 7000, 5000 000, ETy 000, 7000
Frequency (HHe) requency (HH:)
site +03CHI0-HY site +03CHI0-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNII) 3m HORN 91200-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak broject 740120 Project  :740120
Mode 123 Mode 123
) (@Bvim) Date: 2017.04.27
13
1o
B
{\/Y' \/l
7o
| |
« vl b
A N
E
10
50 5380, 5400, 5420, 5440, 5460, 5480, 5500 5520, 5540. 5560, 5500, 5600, 5620, 5540, 5660, SBRO.5T00

+03CHIO-HY
+ AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto

+Peak
$740120
23

Froquency (MHz)

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
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saronis. FCC RF Test Report

Report No

. : FR740120E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - R

142

Vertical

Fundamental

Date: 2017-04.27

i

yf"’“\

PeA B B3

:
Peak
Mode

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740,
Froquency (HHz)

+03CHIO-HY

)

+PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

:Peak
:740120
23

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number :
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH110 5550MHz - L

1+2 Horizontal Fundamental

A (@Bvim) Date:2017.04.27 ) @Buvim) Date: 2017.04.27
130 130)
1o o
it
B B
peaK 74
7 7
6 50
sl 4 mmﬂ‘ﬂ lM 50 e |
ot St i WHaA ey i ol MWWWW"‘"
oot
E E
10 10
50 5380, 5400, 5420, 5140, 5460, 5480, 5500 5520, 5540. 5560, 5500, 5600, 5620, 5540, 5660, SBRO.ST00 000 7000, 5000 000, ETy 000, 7000
Froquency (IH:) requency (HH:)
site +03CHI0-HY site +03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak broject  :740120 Project  :740120
Mode 124 Mode 124
) (@Bvim) Date: 2017.04.27

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5560 5600, 5620, 5640, 5660, 5680.5700
Froquency (MHz)

Site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
v Detector : Peak n
Avd. N Left blank
g eft bla

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH110 5550MHz - R

142

Horizontal

Fundamental

Date: 2017-04.27

\
Y,
AMM”‘*L*M N/%WMWWWWW ‘.»wm

i
/ peak e 74

5450 5480, 5500, 5520 5540, 5560, 5580, 5600. 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Froquency (HHz)

)

Site
Condition

Detector

Avg . Project

Mode

y (1)
+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak

:740120

24

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
e oz
Detector : Peak
Peak ot 1740120 Left blank

Mode 124

90| 0 \/\/\

70| / \

) il S,

[N o
u
o

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH110 5550MHz - L

142

Vertical

Fundamental

) (@Buvim)

Date: 2017-04.27

) (@BuVim)

Date: 2017-04.27

e ”
a0 f’ww a0
! PEAK 74]
70| W/j\j 70/
1
| Mhafvgr it b = et it
| bbbt
e i Fraueney
sie oacrHIo Hy sie oacrHio Hy
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
RBW1000.000KHz VBW:3000.000KHz SWTAsto RBWT000.000K+Hz VOW:3000.000KHz SWT:Auta
Detector Peak Detector :Peak
Peak broject  :740120 Project  :740120
Mode 24 Mode 124
o e
. Ry
* L L_
E
"
ey )
sie oacrHIo HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. et 7i0l20 Left blank
Mode 124

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH110 5550MHz - R

1+2 Vertical Fundamental

Date: 2017-04.27

PEAK BE 74
0

s MWMW”J Wi

Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
e o e T o
Detector : Peak
Peak Poject 740120 Left blank

Mode

Date: 2017.04.27

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740. 5765

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
V Detector : Peak e a n
Avd. P Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : D105 of D129



saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH134 5670MHz - L

1+2 Horizontal Fundamental

oy sz 427 vawszurros2r

r m

;
o VN »
" R e A IV E P S E e———
' sy 0
e
Treuenc s rcuons
sie 0acHI0 Y sire 0acHI0 Y
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBW1000.000KHz VEW:3000.000KHz SWTAuto RBWHI000.000KHz VEW:3000.000KHz SWT-Auto

Detector :Peak Detector :Peak
Peak broject :740120 Project  :740120

Mode 225 Mode 225

s aouimy [

90 [M

\

i
WM/‘W

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5560 5600, 5620, 5640, 5660, 5680.5700
Froquency (MHz)

Site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
v Detector : Peak n
Avd. N Left blank
g eft bla

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - R

142

Horizontal

Fundamental

oo 20170427
)
o
o MM
|
oeat o 7

r
% g MJW“ e
5
|

oioFeRR R SO0 7. S %5

Site

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620,
Froquency (HHz)

)
+03CHIO-HY

Site
Condition

Detector

Avg . Project

Mode

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600. 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

y (1)

+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak

:740120

25

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
e o
Pea k Detector : Peak e a n

b Left blank
Mode 125

9| )

o

50/ 1

O S OV O A B B = I""‘u,~
.
d

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - L

142

Vertical

Fundamental

Site
Condition

Detector
Project
Mode

Avg.

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5560 5600, 5620, 5640, 5660, 5680.5700

Froquency (MHz)
+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak

:740120

25

Left blank

s om) oue 20170421 s o) oue 20170421
1 10
o o
s
w w
venx 4
P n
50/ 50l \
n yirmn v —
lrotbasimasinfint il . ihy Hit P e
kot
ey
P %
1 "
505350 506 426 Sl 51605400 R0 570 5510 5560 5500, SAG 5705990. 5060 AT L E o o o 700
Trequanc () reauency e
site {03CHI0-HY site {03CHIOHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
| RBWI1000.000KHz VBW:3000.000KHz SWT:Auto | RBWI1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak broject 740120 Project  :740120
Mode 125 Mode 125
Jwm) oo 20170427
1
o
w
™ M
|
7
o / ‘
oy
%
1

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronis. FCC RF Test Report Report No. : FR740120E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH134 5670MHz - R

1+2 Vertical Fundamental

oo 20170427
)
o
9% Py
oeat o 7
n
% . MM i,
oty v "
5
|
e
Srvesoncy g
site J03cHIOHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Erzg{c:w Z;)klzo Left blank

Date: 2017.04.27

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600. 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
y (1)
Site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

Avg. o T Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : D109 of D129



saronis. FCC RF Test Report Report No. : FR740120E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

~
WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH106 5530MHz - L
.
a0 AL o
| . MW""W“”W'M 50| P — —————
L oy i st et
».Wwwﬂ'“”"
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
B A Ao AL
Detector :Peak Detector :Peak
Peak broject 740120 broject 740120
N
" I
1
0 e ]
N
"
"
Cor : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
e o,
v Detecte :Peak e an
Avd. b Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : D110 of D129



saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

142

Horizontal Fundamental

Date: 2017-04.27

Tl

o W"w““\

PEAK BE 74

W

el

Site

5450 5480, 5500, 5520 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Froquency (HHz)

+03CHIO-HY

)

Site
Condition

Detector

Avg . Project

Mode

+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

:Peak
:740120
28

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RO TO0C000R VoW S0 Skt
Pea k Detector : Peak e a n
b Left blank
Mode 128
[
" b
ey AV
- TN 1
«
o

y (1)

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

J aBom) vats 20170027 1 oBuvim) vates 20170427
1 130
1 o
a0 o0
W‘VM‘"\( R
ey PEAK 74
) / )
v 54
: %
50 RN . £ P
ST WSS TR U & R
I
30 | 30
1 "
S g0 Bion S SWo S0, iso S0 S B0 a5 o0 7000 5000, o0 £ oo 7a00
reduency e Froquency ()
site £ 03CHIOHY site £03CHIOHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
 RBW-1000.000KHz VEW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWTiAuto
Detector : Peak Detector : Peak
Peak broject  :740120 Project  :740120
Mode 128 Mode 128
) By vate: 20170427
1
1
a0
AEnay
n } &
/
50( // \\
R \
20
1
S E0 Sioo S SWo Sieo o S0 S G0 e 50
Froguencs (M)
site £03CHIOHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
V Detector : Peak e a n
Ava. prer ek Left blank
g ol

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

142

Vertical Fundamental

[—
0
o
90| r‘"‘wmw
| g oenk o 74
7 / |
sopletrtf \\wwww Ty
M
w
T
oyt
sie <03cHIOHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
RBWAIO00.000KHz VBW-3000000KHz SWTAuto
Pea k Detector : Peak e a n
broject 740120 Left blank
Mode 128
ot 0170427
w0
o
w
Ay
WS
w
( .
«
vy N
M
|

Site
Condition

Detector

Avg . Project

Mode

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

y (1)
+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
:Peak

o Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - L

142

Horizontal

Fundamental

Date: 2017-04.27

s oy P
r m
;
P T o
J by v 54
5 «WW il 50 P LT
by ey [ ———"—
(Fo——
s ) rcuons
site 03010y site 03010y
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBW1000.000KHz VBW:3000.000KHz SWTAuto RBWT000.000KHz VOW:3000.000KHz SWT-Auta
Detector Peak Detector :Peak
Peak broject :740120 Project  :740120
Mode 29 Mode 129
- [
90 SN
]
4 J
5 e e
B
1w
s )
site 03010y
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
v Detector :Peak n
Avag. Project 740120 Left blank
g et bla

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronis. FCC RF Test Report

Report No. : FR740120E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - R

142

Horizontal

Fundamental

Date: 2017-04.27

T g ‘MWW

T

.

PEAK BE 74

ki

Site

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620,
Froquency (HHz)

)
+03CHIO-HY

5640, 5660, 5680, 5700, 6720, 5740, 5765

Site
Condition

Detector

Avg . Project

Mode

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

y (1)

+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
:Peak

:740120

29

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
e o
Pea k Detector : Peak e a n
b Left blank
Mode 129
%0 ’\/—\M
y |
/
4 U e
1\..,4,..’_/
.
d

Left blank

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR740120E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - L

142

Vertical

Fundamental

Date: 2017-04.27

\

[
| &‘quw

e

Date: 2017-04.27

PEAK 74
a6 54
v
P
MW&WWWWW
o
3000 5000, 5000, 7000

Site +03CHIO-HY

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5580, 5500, 5620, 5640, 5660 5680.57
Fraquency (MHz)

+03CHIO-HY

+PEAK_74 3m HORN 9120D-HF VERTICAL

Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

4000
Froquency (1Hz)

Detector :Peak
Peak broject  :740120 740120
Mode 129 129
»
. B 1
»
"

Site +03CHIO-HY
Detector +Peak

Avg . Project :740120
Mode :29

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540,
Froquency (MHz)

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank
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WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - R

142

Vertical

Fundamental

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620,
Froquency (HHz)

)

oo 20170427
)
o
e T o,
oeat o 7
r
« mj
et e )

5
|

SoioFeR R SO0 T S B7%5

Site
Condition

Detector

Avg . Project

Mode

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

y (1)
+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
:Peak

:740120

29

sie cacio
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
RBWAT000.000K3 2 VOW: 3000.000K}z SWTuto
Pea k Detector : Peak e a n
boer - 7a0i20 Left blank
Mode 129
p——
w
AL
“ v e
|
¥

Left blank
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Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH100 5500MHz

1+2

Horizontal Vertical

Peak
Avg.

Date: 20170427 A (@Buvim) Date: 20170427
130 130
10 10
90 90
AAAAAAA
70 70
A5 54 A6 54
50) T 2 50 T 2
30| 30
10| 10|
1000 4000.6000.6000. 12000, 16000, 70000, 24000 26000, 32000, 36000, 40000 1000 4000.6000.6000. 12000, 16000, 70000, 24000 26000, 32000, 36000, 40000
Frequency (MH) Frequency (MHz)
£ 03CHIO-HY. site $03CHI0-HY
+PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
:Peak Detector :Peak
:740120 Project 740120
7 Mode. 7
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WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH116 5580MHz

142

Horizontal

Vertical

Date: 2017-04.27

PERK 74

Avg.

000 4000.6000.8000. 12000, 16000, 20000. 24000, 28000 32000,  36000. 40000
Froquency (MH2)

)

site oacHIoHY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
Peak Detector ek
et O
Modé :8

Date: 2017-04.27

PEAK 74

AVG 54

1000 4000.6000.8000. 12000 1600¢

20000, 2
Frequency (1Hz)

Site +03CHIO-HY

Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak

Project :740120

Mode. :

4000, 26000, 32000 36000, 40000
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WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11a CH140 5700MHz

1+2 Horizontal Vertical

Date:2017.04.27 ) (@Buvim) Date: 2017-04.27
130 130
o o
% %
PeAK 74 PERK 74
7 o
A5 54
o 1 1) T
B 3
10 10
00 4000 60003000, 12006, 16060, 70060, 24000, 28000, 32000, 36000, 40000 000 40006000 8000, 72060, 6000, 20000, 24006, 78000, 32000, 3000, 40000
Froquency (H:) Froquency (1)
site +03CHIO-HY site $03CHIO-HY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
ea Detector Peak Detector Peak
Project +740120 Project :740120
Mod 9 Mode :

Avg.
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Band 3 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11n HT20 CH100 5500MHz
142 Horizontal Vertical

Date: 2017-04.28

AAAAAAA
st bt
« : : « :
» M
TR (I 00 R TRoR T T 1o o TR IOR (I TOT T THoR T T TR0 TR0
Condition :PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition :PEAK_74 3m HORN 9120D-HF VERTICAL
Peak Derector ek Derector ek
pojeet 170120 poject 70120
Mode 116 Mode 116

Avg.
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WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11n HT20 CH116 5580MHz

1+2 Horizontal Vertical

Date:2017.04.28 ) (@Buvim) Date: 2017.04.28
130 130
o o
% %
PeAK 74 PERK 74
7 o
A5 54
1) T 2 s T -
B 3
10 10
00 4000 60003000, 12006, 16000, 70060, 24000, 28000, 32000, 36000, 40000 000 40006000 8000, 12060, 6000, 20000, 24006, 78000, 32000, 3000, 40000
Froquency (H:) Froquency (1)
site +03CHIO-HY site $03CHIO-HY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
ea Detector Peak Detector Peak
Project +740120 Project :740120
Mod 17 Mode 17

Avg.
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WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT20 CH140 5700MHz

142

Horizontal

Vertical

Date: 2017-04.28

PERK 74

Peak | i
Avg.

000 4000,6000.8000. 12000, 16000. 20000, 24000, 28000 32000,  36000. 40000
Froquency (MH2)

)

+03CHIO-HY

:PEAK_74 3m HORN 91200-HF HORIZONTAL
+Peak
:740120
118

Date: 2017-04.28

PEAK 74

AVG 54

1000 4000.6000.8000. 12000, 16000. 70000, _ 24000  28000. 32000, 36000, 40000
Froquency (MH2)

Site +03CHIO-HY

Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak

Project :740120

Mode <18
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Band 3 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11n HT40 CH102 5510MHz
142 Horizontal Vertical

Date: 2017-04.28

AAAAAAA
st bt
50 + > 50 7
» M ‘
T (I 00 R TRoR e T 10w o TR IOR (I TOT T THoR T TR0 TR0
Condition :PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition :PEAK_74 3m HORN 9120D-HF VERTICAL
Peak Derector ek Derector ek
pojeet 70120 poject L 7é0120
Mode 123 Mode 123

Avg.
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WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11n HT40 CH110 5550MHz

1+2 Horizontal Vertical

Date:2017.04.28 ) (@Buvim) Date: 2017.04.28
130 130
o o
% %
PeAK 74 PERK 74
7 o
A5 54
1) 2 s +
B 3
10 10
00 4000 6000 3000, 17006, 16000, 70060, 24000, 28006, 32000, 36000, 40000 000 40006000 8000, 2000, 6000, 20000, 24006, 78000, 32000, 3000, 40000
Froquency (Hr) Froquency (1)
site +03CHIO-HY site $03CHIO-HY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
ea Detector Peak Detector Peak
Project +740120 Project :740120
Mod 24 Mode i24

Avg.
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WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH134 5670MHz

142

Horizontal

Vertical

Date: 2017-04.28

PERK 74

Avg.

000 4000,6000.8000. 12000 16000. 20000, 24000, 28000 32000,  36000. 40000
Froquency (MH2)

)

site oacHIoHY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
Peak Detector ek
o e
oo A

Date: 2017-04.28

PEAK 74

AVG 54

1000 4000.6000.8000. 12000, 16000. 70000, _ 24000  28000. 32000, 36000, 40000
Froquency (MH2)

Site +03CHIO-HY

Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak

Project :740120

Mode 25
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Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11ac VHT80 CH106 5530MHz
142 Horizontal Vertical

Date: 2017-04.28

AAAAAAA
st bt
« ; s wl .
» M |
TR (I 00 R TRoR T T 10w o TR TR {0 T THoR T TR0 oM
Condition :PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition :PEAK_74 3m HORN 9120D-HF VERTICAL
Peak Derector ek Derector ek
pojeet 70120 poject - rao120
Mode 128 Mode 128

Avg.
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WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH122 5610MHz

142

Horizontal

Vertical

Date: 2017-04.28

PERK 74

Avg.

e
site oacHIoHY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
Peak Detector ek
o e
oo A

Date: 2017-04.28

PEAK 74

AVG 54

1000 4000.6000.6000. 12000, 16000, 70000, _ 24000  28000. 32000, 36000, 40000
Froquency (MH2)

Site +03CHIO-HY

Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak

Project :740120

Mode 29
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Emission below 1GHz

5GHz WIFI 802.11n HT40 (LF)

WIFI

5GHz WIFI

ANT

802.11n HT40 LF

142

Horizontal Vertical

QP/
Peak

4 4
H S S
30 1 e aa 3013 T
2 b P

o o 4y A

W ulll
ndition : QP 3m BI-LOG 6111D-LF HORIZONTAL Condition : QP 3m BI-LOG 6111D-LF VERTICAL

tector : Peak Detector : Peak
\ode 130 Mode 130
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Appendix E. Duty Cycle Plots

Antenna Band cy?:fng, ") T(us) | 1/T(kHz) S‘éﬁ;’:g
142 |5GHz 802.11a for Ant 1 94.393 2020 0.50 1kHz
142 |5GHz 802.11a for Ant 2 94.393 2020 0.50 1kHz
142 |5GHz 802.11n HT20 for Ant 1 93.069 2020 0.50 1kHz
142 |5GHz 802.11n HT20 for Ant 2 94 1880 0.53 1kHz
142 |5GHz 802.11n HT40 for Ant 1 89.32 920 1.09 3kHz
142 |5GHz 802.11n HT40 for Ant 2 87.619 920 1.09 3kHz
142 |5GHz 802.11ac VHT20 for Ant 1 94 1880 0.53 1kHz
142 |5GHz 802.11ac VHT20 for Ant 2 94.059 1900 0.53 1kHz
142 |5GHz 802.11ac VHT40 for Ant 1 89.231 928 1.08 3kHz
142 |5GHz 802.11ac VHT40 for Ant 2 89.231 928 1.08 3kHz
142 |5GHz 802.11ac VHTSO for Ant 1 95.17 2760 0.36 1kHz
142 |5GHz 802.11ac VHTSO for Ant 2 95.86 2780 0.36 1kHz
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MIMO <Ant. 1+2(1)>
802.11a

RBW 10 MHz belta 3 [T
«VBW 10 MHz iB

Ref 30 dBm ~Att 20 dB SWT 10 ms

30 Offpet 268 dB Marker T

|20

-70

Center 5.18 GHz 1 ms/

Date: 14.APR.2017 22:40:28

802.11n HT20

RBW 10 MHz belta 2 [T
«VBW 10 MHz 49 dB

Ref 30 dBm ~Att 20 dB SWT 10 ms

30 offfet 268 dB Marker T |
| oo 200boo me |IEM

10

-70

Center 5.18 GHz 1 ms/

Date: 14.APR.2017 16:58:25
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802.11n HT40

RBW 10 MHz belta 3 [T
«VBW 10 MHz iB
o i

Ref 30 dBm ~Att 20 dB SWT 5 ms

30 Offpet 268 dB Marker T

|20

=T e e ey

|30

-70

Center 5.19 GHz 500 ns/

Date: 14.APR.2017 17:03:57

802.11ac VHT20

RBW 10 MHz belta 3 [T
«VBW 10 MHz 0.27 dB

Ref 30 dBm ~Att 20 dB SWT 10 ms 2.000000

30 Offpet 268 dB Marker T

. 20.000b00 uic |“

i e o iyt et o]

10

-70

Center 5.18 GHz 1 ms/

Date: 14.APR.2017 17:08:30
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802.11ac VHT40

RBW 10 MHz
«VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 4 ms

30 Offpet 268 dB Marker

-70

Center 5.19 GHz 400 ns/

Date: 14.APR.2017 17:12:25

802.11ac VHTS80

RBW 10 MHz belta 3 [T
«VBW 10 MHz 0.03 dB

Ref 30 dBm ~Att 20 dB SWT 10 ms 2.900000

30 Offpet 268 dB Marker T

-70

Center 5.21 GHz 1 ms/

Date: 19.APR.2017 14:51:05
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MIMO <Ant. 1+2(2)>
802.11a

RBW 10 MHz belta 3 [T
«VBW 10 MHz iB

Ref 30 dBm ~Att 20 dB SWT 10 ms

30 Offpet 268 dB

|20

L g L D N L R

-70

Center 5.18 GHz 1 ms/

Date: 14.APR.2017 22:41:07

802.11n HT20

RBW 10 MHz belta 3 [T
«VBW 10 MHz 0.46 dB

Ref 30 dBm ~Att 20 dB SWT 10 ms 2.000000

50 Offfet 26|85 aB Marker T
| >0 s20boo me |IEM

-70

Center 5.18 GHz 1 ms/

Date: 14.APR.2017 16:59:08
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802.11n HT40

RBW 10 MHz belta 3 [T
«VBW 10 MHz g dB

Ref 30 dBm ~Att 20 dB SWT 5 ms o

30 Offpet 268 dB Marker T

|20

-70

Center 5.19 GHz 500 ns/

Date: 14.APR.2017 17:04:45

802.11ac VHT20

RBW 10 MHz belta 3 [T
«VBW 10 MHz 0.37 dB

Ref 30 dBm ~Att 20 dB SWT 10 ms >.020000 m

30 Offfpet 26}8 dB Markerx T

P O SR T O B g e g O

VL

-70

Center 5.18 GHz 1 ms/

Date: 14.APR.2017 17:09:02
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802.11ac VHT40

RBW 10 MHz
«VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 4 ms

30 Offpet 268 dB Marker T

-70

Center 5.19 GHz 400 ns/

Date: 14.APR.2017 17:13:05

802.11ac VHTS80

RBW 10 MHz belta 3 [T
«VBW 10 MHz 0.03 dB

Ref 30 dBm ~Att 20 dB SWT 10 ms 2.900000

30 Offpet 268 dB Marker T

el e feilefhaelerbb el allf

-70

Center 5.21 GHz 1 ms/

Date: 19.APR.2017 14:51:57
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